OPERATING
INSTRUCTIONS
&
SPARE PARTS
LIST

F15 FORKLIFT
(CAPACITY 1.5 TONNE)

ISSUED OCTOBER 1981
REPRINTED OCTOBER 2002

WINGET LIMITED
PO BOX 41
EDGEFOLD INDUSTRIAL ESTATE
PLODDER LANE
BOLTON
LANCS
BL4 OLS
TEL: ++ 44 (0) 1204 854650
FAX: ++ 44 (0) 1204 854663
service@winget.co.uk
parts@winget.co.uk
www.winget.co.uk



INTRODUCTION

This Parts & Operators Manual is a re-print of the manual last published in 1981
and contains some amended part numbers.

Health & Safety legislation and working practices applicable to Forklift Trucks,
both 2 and 4 wheel Drive, Rigid Chassis and Articulated Chassis have changed
considerably in the years since this manual was last published. We would
recommend that only trained operators who are in possession of the relevant
certification issued by a recognised Training Authority be allowed to operate this
equipment.

Reference is made on a number of pages to ‘bolt c/w nut and washer’, this no
longer the case, fixings such as nuts, bolts, screws and washers should be
ordered as individual items. A number of Whitworth and B.S.F fixings are now no
longer available, in these cases the nearest metric equivalent size will be
supplied.

The contents of this manual although correct at the time of publication, may be
subject to alteration by the manufacturers without notice and Winget Limited can
accept no responsibility for any errors or omissions contained within the following
pages. Nor can we accept any liability whatsoever arising from the use of this
manual howsoever caused.

Winget Limited operate a policy of continuous product development. Therefore,
some illustrations or text within this publication may differ from your machine.

WINGET LIMITED
PO BOX 41
EDGEFOLD INDUSTRIAL ESTATE
PLODDER LANE
BOLTON
LANCS
BL4 OLS
TEL ++ 44 (0) 1204 854650
FAX ++ 44 (0) 1204 854663
E mail service@winget.co.uk
parts@winget.co.uk
www.winget.co.uk



CONTENTS F15

Page
| FOREWORD R v 3
L_PREPARATION FOR USE . ... ..o oo 5
| coNTROEE 5
| spEcIFIcaTION J............illllL, e eeieeeeaaaea 6
[ OPERATION J.......... i, 7
| MAINTENANCE f...ooiiiiiiiiiiiiiiiiiii e, 8-12
| RECOMMENDED LUBRICANTS . l.......cvuvuvonnnonrnnnnnnnn., 13
| FORKLIFT SAFETY f .. iuunniiiiininnnenenrnrnnnnnennnnnns 14
| CARE OF THE FORKLIFT L ......covuiuininnnnnnnnnnnnnnn... 14




I FOREWORD 2

This Handbook provides an introduction to your Dumper together with information
on the care and periodic maintenance required. Please note that references to
right or left-hand in this Handbook are made when viewing the machine from the
rear.

SAFETY PRECAUTIONS

To try and minimise the number of accidents that occur in connection with the
construction industry, we have listed a number of safety precautions in the
"Dumper Safety" section, that relate to the safe use of Dumpers. Before using
your machine please read these precautions and adhere to them at all times.

SPECIFICATION

The policy of the manufacturers is one of constant product improvement and they
reserve the right to vary their specifications with or without notice and at
such times and in such manner as they think fit,

Whilst every effort is made to ensure the accuracy of the particulars contained
in this handbook, neither the Manufacturer nor the Distributor by whom this
Handbook, is supplied, shall in any circumstances be held liable for any in-
accuracy or the consequences thereof,

WARRANTY -

Claims for the replacement of parts under warranty must be submitted to the
supplying Distributor, informing them of the customer's name and address.
Except in cases of emeérgency, warranty work should always be carried out by
an appointed Distributor.

REPAIRS AND SERVICE

Your Distributor is provided with the latest information concerning special tools
and workshop techniques. This enables him to undertake your service and repair
in the most efficient and economic manner.

PARTS

Recommended parts are designed for your Dumper and have the full backing of the
Warranty. Only when recommended parts are used can responsibility by considered
under the terms of the Warranty, '

WHEN ORDERING PARTS PLEASE STATE:
(a) MACHINE AND (IF APPLICABLE) MAJOR ASSEMBLY SERIAL NUMBER.
(b) PART NUMBER, DESCRIPTION AND QUANTITY OF PARTS REQUIRED.
(c¢) 1IF YOU REQUIRE THE NUTS, BOLTS AND WASHERS ETC., NECESSARY TO FIT
PARTS TO MACHINE.
(d) FULL ADDRESS WHERE PARTS ARE TO BE SENT.

Parts may be obtained from “Wiis&r Parts & Service Limited. If you telephone or
telegraph, an official confirmation order must be sent by post immediately.

ENGINE PARTS MAY BE OBTAINED FROM THE ENGINE MANUFACTURERS, APPROVED AGENT OR
W.JGETPARTS & SERVICE LIMITED. “

IDENTIFICATION

All major assemblies of the Dumper carry a serial number, which should be quoted,
together with the total number of hours worked by the Dumper.



IMPORTANT F15

REFORE THE MACHINE TS PUT INTO SERVICE, ENSURE THAT THE
MAST TILT RAM STOPS ARE IN POSITION, AS SHOWN BELOW.

THE TILT RAM STOPS SHOULD ONLY BE MOVED FOR TRANSPORTATION
PURPOSES.




PREPARATION FOR USE

Before the F. 15 is put into ser wing points:-

ENGINE.
Check the oil level on the dipstick, topping up if necessary to the full mark.

GEARBOX (FITTED AT AN ANGLE TO IMPROVE GEAR CHANGE)
To establish correct oil level, remove both level plugs, fill through upper hole
to level of bottom hole. Replace plugs.

DRIVE AXLES AND TRANSFER CASE.
Remove filler/level plugs, check oil level, top up if necessary.

FUEL TANK
Fill tank with diesel oil until approximately 1%" from the top of the filler.
NOTE: Never allow fuel level to fall below 3" deep in the bottom of the tank.

HYDRAULIC TANK
Fill the hydraulic tank to within 13" of the filler top. Before removing the
cap, clean the surrounding area to prevent the possible entry of foreign matter.

BRAKE SYSTEM .

Ensure that both brake cylinder reservoirs are full of fluid. Top
up if necessary to within 1/4" of the top of the reservoirs. NOTE
only use'hydraulic fluid'. (Do not use brake fluid).

MISCELLANEOQOUS

Check all wheel nuts for tightness.

Check all nuts and bolts for tightness, loose nuts and bolts may lead to damage
not covered by Warranty.

N.B. FOR FURTHER INFORMATION ABOUT LUBRICATION AND RECOMMENDED OILS SEE PAGES
B, 9 & 13.

1 3 5 4

12 17 15 14 13 19 18

TPASO I:I(;. 1
Lol 12. Horn Push
13.  Flasher Unit

1. Handbrake 14, Fuse Box

2. Cear Lever 15. Windscreen Washer Switch
3. Clutch Pedal 16. Windscreen Wiper Switch
&, Footbrake Pedal 17, Hourmeter

5. Windscreen Washer Reservoir 18, Start Switch

6. Accelerator Pedal 19. Ammeter

7. Seat Adjusting Lever 20. Indicator Switch

8. Engine Stop Control 21. Indicator Function Light
9. Lift Control Lever 22. Ignition Warning Light
10.  Tilt Control Lever 23, Working Lights Switch

24, Side & Head Light Switch



I SPECIFICATION I

A Overall height (Transportation pos1t1on) ........ vessesss. 10'- 75" (3240mm)

B Overall length (minus forks) ......... Ceeeenn ceensaceans e. 10'- 7%"  (3245mm)

C Wheelbase coececenarsces P Ceeserensrsannsaaaans ve. 6'-1%" (1865mm)

D Length from front axle to front of carriage ........... eee 1'- 63" ( 475mm)

F Load CENtre seoceseecscrrsorsssnsssnssaaasanns ceeans vessess 1'=7%" ( 500mvm)

F Fork length ..coivvnniennannannnns Ceteasesienstaeaanaanaana 4'- 0" (1220mm)

G Overall height (forks lowered) ......ececevevenss ceeeneas 11'-11 " (3630mm)

H FOTrk CENtres +essesessssssasssncanss Ceeieeaeanas veo Max... 3'-3 " ( 991mm)
Min.. " ( 130mm)

J  Wheeltrack .ccoovan. . cecoennsnacancas Ceeeeaes 5'- 8%" (1733mm)

K Overall Width +eveerrrnnssssrsnnnasassnncscacnnaennnnnnns 6'- 7%"  (2025mm)

L Cab height cuvveerernncnnnnns Gt eetacrareereareaaenaaann 8'-6,3/8"(2600mm)

M Ground ClEAranCe ..seeeeeeensrecsransssssasnsonsss veveses 1" 0" ( 305m)

Maximum load at 20" (500mm) load centre - up to 12 ft.(3.6 .. 3308 1bs. (1500 Kg.)

Maximum load at 20" (500mm) load centre - up to 18 ft.(5.5M).. 2535 1bs. (1150 Kg.)

Total 1ift Of FOTKS +vevevronnesaneensaseososanennannannnnees 18'- 0 " (5486wm)

Turning Circle +eeeutseeuerueuneensennsansonsnnssssonsaassens 26'- 0" (7925mm)

Unladen Weight (@pprox.) ..veevevvrernocasasncnnanns e 8004 1bs. (3630Kg)

Hydraulic Relief Valve Pressure ........ Ceeeaa. e, 2000 1b/in? (141Kg/cm?2)

Rear Axle Articulation ..civvevaereass Ceessvriaans Ceesranas 220

Lifting Time, loaded ......vvvevnnn, tesesasasesranss 30 sec. (36 ft/min.) (.182 m/sec.)

TYTe PLESSUTE « v reesnsnreesnannsastisssasetoseocancnnnnnnanes 40 1b/in® (2.76 bar)

Capacities:-

Transfer Box +ee... 1 pt.(.57 litres) Drive Axle .......... 8 pts. (4.6 litres)

Gear BOX «<eveevenns 5 pts.(2.4 litres) Engine .....veean 13.2 pts. (7.5 litres)

Hydraulic Tank --.... 10 gals.(45 litres) Fuel Tank ....... 10 gals. (45 1litres)

Load Moment ..... 11111 1b.ft.(15065 Nm)

Road Speeds (Max.) Engine Specification

) m.p.h.  k.p.h.

18t cuuunn 2.3 ( 3.70) Lister ST3 S. & E. schedule No. 1637

2nd ..... 3.6 ( 5.80) 33 BHP @ 2600 R.P.M.

3rd ...... 6.1 ( 9.80)

4th ...... 10.0 (16.00)

Rev ...... 2.4 ( 3.90)

=
5

11
T I

Wi
[ 1

i=l=
-
P R—
J
K

Fi 2




OPERATING INSTRUCTIONS

ELECTRIC STARTING MACHINEl
STARTING

1. Check that the Engine Stop Control knob is fully in.

2. Insert the starting key in the isolating switch and turn clockwise.

3. Turn key further clockwise against spring load. DO NOT operate starter motor
for more than 20 seconds at a time.

4. When engine is cold, 'overload' may be required to facilitate starting and is
set and returned to normal position as described in 'Manual Starting' - see
below.

STOPPING
Pull out stop control knob and hold fully out until engine stops. Release stop
control knob when engine has ceased to turn. Turn key switch to OFF position.

MANUAL STARTING MACHINES
STARTING

(LISTER)

1. Pull out overload lever (situated on R.H. side of engine, above speed control
arm) and lift to its highest position.

IMPORTANT

1. DO NOT stop engine by means of decompression levers, this will lead to damaged
valve seats and cylinder head joints.

2. DO NOT stop engine by allowing fuel tank to run dry, this will allow air into
fuel lines and necessitate bleeding and priming system.

3. Overload lever must be returned to the RUN position, abutting against
the middle catch, when the engine starts. The machine must not be
operated with lever in the START position.

GEAR CHANGING

The F15 is fitted with forward'gears (1),(2),(3),(4) and one reverse gear (R), (See
'Layout of Controls'). When changing gear the clutch pedal is used in the normal
manner.

HYDRAULIC CONTROLS

There are two functions on the standard machine; to raise and lower the fork
carriage and to tilt the mast backward and forward.

Each lever is spring biased to the centre (hold position) and can be moved either
side of this position (See Fig.1) the lift control lever (9) positions are UP (A),
HOLD (B) and DOWN (C). The tilt control lever(10) positions are FORWARD (D), HOLD (E)
and BACKWARD (F), when either lever is released it will automatically return to the
HOLD position.

Each control lever may be used to vary the speed of the function by operating to
allow partial opening of the valve; further control is available by varying the
engine speed.

TRAVELLING WITH LOAD

The machine should NOT be driven with the load elevated, it should normally be
carried with the forks at a height of approximately 400mm (16'") and with the mast
tilted back at 10°. . 1If site or load conditions make this operation impossible
and the load must be carried higher, the machine should be moved only with extreme
caution.



MAINTENANCE

PERIODIC MAINTENANCE

DAILY (OR EVERY 10 HRS.)
Check engine oil level and fill to full mark on dipstick, if necessary.
Fill fuel tank (more often if necessary), to approximately 1%" from top.

WEEKLY (OR EVERY 50 HRS.)

Remove o0il level plugs from drive axles, gearbox and transfer case. 0il level

should be to bottom of holes. Top up, if necessary through filler/level plugs
Check o0il level in hydraulic tank. Check level only when forks are lowered.
Always clean the surrounding area before removing the cap to prevent the
possible entry of foreign matter. Fill tank if necessary, to within 1%" of
the top.

Apply grease to all grease nipples.

Liberally apply grease between the outer and inner frames of the mast assembly.

(For clarification see items A and B in Fig.6). Use Mobilgrease Special or
Shell Alvania 2 with MoS.

Lubricate lift chains with aerosol lubricant-Acheson 'HI LOAD forklift chain
lubricant' or equivalent. '

Check tyre pressures - 401lb./sq.in. .

Check all wheel nuts and tighten, if necessary.

FREQUENTLY
Check all nuts and bolts and tighten if necessary.

NOTE: Rear Axle articulation points consist of bearings that require no
lubrication.

FOR COMPLETE ENGINE MAINTENANCE INSTRUCTIONS REFER TO ENGINE MANUFACTURERS
HANDBOOK.

LUBRICATION
(See Fig.3)
Period Key Description Lubrication No. of Points
DAILY 1 Engine Engine 0il 1
2 Fuel Tank Diesel Fuel 1
3 Gearbox Gearbox 0il 1
4 Drive Axles Axle 0il 2
5 Hydraulic Tank Hydraulic Fluid 1
S5a Brake Reservoirs Hydraulic Fluid 2
6 Footbrake Pedal Grease Gun 1
WEEKLY 7 Accelerator Pedal Grease Gun 1
D 8 Clutch Pedal Grease Gun 1
9 Clutch Cross Shaft Grease Gun 2
10 Mast Pivot Grease Gun 2
i 11 Handbrake Cable Grease Gun 1
12 Chassis Centre Pivot Grease Gun 2
13 Prop Shafts & Universal Joints | Grease Gun 10
14 Transfer Case Axle 0il 1
15 Mast Frame Grease
16 Fork Carriage Chains Chain 0il
6 MONTHLY 17 Steering Column Water Repellent 1
ZCB Grease

N.B. FOR RECOMMENDED LUBRICATING OILS SEE CHART ON PAGE 13.




FIG.3



BRAKE SYSTEM

The brake system is designed to require the minimum of maintenance and no defects
should normally occur. If air is present in the system, it will be indicated by
sluggish response of the brakes and by spongy action of the brake pedal. This may
be due to air being introduced at a loose joint. Any defects must be remedied
immediately and the complete system bled.

To bleed the system proceed as follows:-

1.

NOTE:

Check that all connections are tight and all bleed screws are
closed.

Check that there is sufficient hydraulic fluid in the brake reservoirs.

Attach bleeder tube (A) (See Fig. 4) to the bleed screw (B)
on front axle and immerse other end in a small quantity of
hydraulic oil contained in a glass jar (C). Slacken bleed screw
and operate brake pedal up and down to its full stroke, until oil
pumped into the jar contains no air bubbles. Hold down pedal and
close bleed screw. Remove bleeder tube and release pedal.

Carry out the procedure on the bleedscrew on the rear axle and
continue until all air has been bled from the system.

Lock both the bleed screws.

Apply normal working load on brake pedal for two or three minutes
and examine the entire system for leaks.

ALWAYS ENSURE THAT FREE PLAY EXISTS BETWEEN BRAKE PEDAL AND MASTER
CYLINDERS. UNLESS THE PISTONS IN BOTH MASTER CYLINDERS ARE ALLOWED
TO FULLY RETURN, BRAKE PRESSURE WILL BUILD UP AND THE BRAKES WILL
REMAIN ON.

DURING THE OPERATION IT IS ESSENTIAL THAT THE RESERVOIR LEVELS ARE
KEPT TOPPED UP TO PREVENT FURTHER AIR BEING DRAWN INTO THE SYSTEM.
USE ONLY HYDRAULIC FLUID IN THE BRAKE RESERVOIRS. DO NOT USE BRAKE
FLUID.

TPaB3




HYDRAULIC SYSTEM

The system operates at a pressure of up to 2000 1bs./in.Z2 and provides power for
raising and lowering the load, tilting the mast and operating the steering. The
steering circuit has priority flow, by splitting the pump output at the main
hydraulic valve.

If the hydraulic system is generally sluggish or fails to operate:-

CHECK
1. HYDRAULIC OIL TANK

Remove filler cap and check that oil strainer is in place and that
0il is visible within the strainer but not higher than 1%" from
the filler neck. If necessary top up to 1%" from neck and check
operation of system. If problem still exists check pressure,

2. PRESSURE

To check that maximum pressure can be developed fit a 2500 1bs/in2
gauge at the base of the lift ram. Operate control lever and
check pressure developed at full 1ift with relief valve 'blowing’.
If pressure is substantially below 2000 1bs/in.2 remove the

relief valve cartridge (A) (hexagon head) from the bottom of the
control valve (B). (See fig.5) and replacewith a new cartridge.

If problem still exists:-

Remove hose adaptor (C) from control valve (see fig.5) remove
hexagonal orifice plate (D) and wash in white spirit. Dry using
moisture free compressed air. DO NOT poke wire etc., into the
orifice. Refit with slot of orifice plate outwards.

If problem persists, contact Winget Agent. Periodically check the
hose between the pump and the tank to ensure there is no deformation
which could result in a restricted flow and damage to the pump.



MAST MAINTENANCE

(See Fig.6) . Pf’/ F
1. PERIODICALLY adjust forklift chains to keep
fork mounting frame level. G
2. PERIODICALLY check shims between bottom wear
strip (C) and inner frame assembly (B). When —A
wear has occurred fit additional shims (D) as
necessary to maintain about 1/16" clearance,
at gap (E), when the mast is lowered- check
the gap through the full extension of the mast.
NOTE: With mast fully lowered the bottom wear strip
is accessible beneath the machine frame. B
3. PERIODICALLY fully raise the inner mast and
check the wear strip and block on the channel,
at the top of the outer frame (A). If wear
has occurred, fit additional shims (F) as I
necessary behind the wearstrip mounting ﬁ
block assembly (G) to maintain 1/16" clearance c —~p
at gap (H) when mast is lowered, check gap
through full extension of mast. FIG.6
RECOMMENDED TORQUE FIGURES FOR FASTENERS
DESCRIPTION TIGHTENING TORQUE
1b/ft. Kg/m.
Prop-Shaft Boles 3/8" WF - - - . Cereeees 29 ( 4.32)
Prop-Shaft Bolts 7/16" UNF ........... rrrR T R e e e 46 ( 6.85)
Engine Bolts/Nuts M12 ......ivuivevrenennonsonnnennonsnnnns 72 ( 10.7 )
Wheel Nuts 5/8" BSF ............ e 180 (25 )
Wheel Nuts 7/8" BSF ............ S s e 300 ( 42 )
Wheel Nuts MIB ...iiiiiiinuunnnennrnennnnnnennns et 200 (28 )
Axle Bolts/NUts MI6 ...ivuiiviuneneenennonennonnsnsononnnnes 180 ( 26.8)
(161.0 )



LOAD LIMITING DEVICE
(DE-RATE SYSTEM)

PERIODICALLY OR AFTER ANY REPAIRS OR MAST RE-SHIMMING THE SETTING OF THE
AUTOMATIC DERATE SYSTEM SHOULD BE CHECKED IN ACCORDANCE WITH THE FOLLOWING
INSTRUCTIONS. DURING PART OF THE FOLLOWING PROCEDURE THE MACHINE WILL BE IN
A SLIGHTLY OVERLOADED CONDITION THEREFORE THE PRECAUTION SHOULD BE TAKEN OF
CHAINING THE REAR OF THE MACHINE (ON THE TOW HITCH) TO A FIXED POINT ON

THE GROUND.

REMOVE THE HEXAGON PLUG AND DOWTY SEAL FROM THE PRESSURE REGULATOR AND FIT
AT THAT POINT A PRESSURE GAUGE WITH A RANGE UP TO 2500 LB/INZ2 (170 BAR).
PLACE THE 'DE-RATED' LOAD (1150 KG. * 10%) ON THE FORKS AND RAISE IT TO

5.5 M. CHECK THAT THERE ARE NO ABNORMALLY HIGH PRESSURE POINTS DURING THIS
LIFT AND NOTE THE MAXIMUM READING. THE PRESSURE MAY RISE TOWARDS THE TOP
OF THE LIFT BUT IT SHOULD BE AN EVEN PROGRESSION. 1IF HIGH PRESSURE POINTS
INDICATE TIGHT SPOTS ON THE MAST THEN THESE MUST BE CORRECTED BEFORE
PROCEEDING FURTHER.

IDENTIFY THE ADJUSTING SCREW A. ON THE REGULATING VALVE AND SLACKEN THE LOCK-
ING NUT. LADEN WITH MAXIMUM RATED LOAD (1500 KG. * 10%7), RAISE THE FORKS TO
JUST ABOVE THE CUT OFF POINT (SAY 3.8 M.) BY EITHER "DEFEATING" THE LIMIT
SWITCH OR INCREASING THE SETTING OF THE ADJUSTING SCREW A. NOW ADJUST SCREW
A. UNTIL THE MAXIMUM PRESSURE DURING LIFT IS THE MAXIMUM FOUND WITH THE DE-
RATED LOAD DURING THE FIRST CHECK AND LOCK IT IN THAT POSITION. LOWER

THE 1500 KG. LOAD AND CHECK THAT IT WILL THEN LIFT TO 3.6 M. MAXIMUM.

/

HEXAGON PLUG & DOWTY SEAL



Q3SN 38 AVIN HIYNLIOVINNYIN 378VLNdIH V A8 A3114dNS $T10 LNITIVAINDI
318VIIVAY ONI3E LON ST10 JA0EY IHL 40 INIAI AT13NIINA THL NI

1O ‘'AAH

08 d3 AHNLN3ID

AGNNOdWOD 94°3 38NT11N3D

MOL 710" AHNLNID

250 MO39 (sessmap)

V¥ TMd AHNLN3D ZV¥ SNIN93d Ot 710H AHNLN3D 06 d3 AHNLINID ANNOJNOD 9¢°4 3IBNTLNITD 0Z MOZ 110H AWNLNID | D.2€ - 2,0
Ovl d3 ABNINID 0€ 1106 ABNLNID | 3,2 IA0BY ABNLINID
SHINTVM
10 '‘QAH HILNIM
V TMd AHNLN3D ZVSNIN93H | Of 7104 AHNLINID 06 d3 AHNLN3D AaNNOJWOD 94’4 38NTLINID 0Z MOZ T1I0H AHNLNID | HIWWNS 3 n)
0EZ1 JVAI3A DE—MOL TVID3dS OVAT3A | SIHNLYHIWIL 1V
o o e LR £Z¥ QIN4 NBOW 0IZ1 IVATIA | D0 MO138  (messmag)
08 GH 38N TI8ONW
H3adNs
06 X9 38N N80W
3SVIHO z 0ZZ1 IVAI3a | 2.2¢ - 3,
34O1I80NW 06 OH 38NNBOW ZZv QiN4 1180W e i S e oL o0
ovL X9 38N1180W
¥Z 310 - 0£Z1 IVAT3Q | 2.ZE 3A08V
dW 35VIHOIBOW Ovi OH 38NHE0W Tiaow
06 X9 38N1IBOW HILNIM
0£Z1 IYA13Q 06 GH 38N 190N ZZv QIN4 1IBOW 0ZZ1 IVAI3Q | H3IWWNS 3 n)
d3 08 3V¥S 110 HY3ID (Ao dn doy ) NYHIOVHL 'd'8 MOLW SNTT3INVA | 0,0 MO8  (seesmaq)
21 3Sv3IHOHINI 0EW SNTI1INVA | d3 06 3vS 110 HY3ID 8-41 OINVHAAH 'd'8 MOZW SNTT3NVA | 2.ZE — 2,0
d3 OvL 3VS 110 HV3ID 0EW SNTNANVA | D.ZE 3A08Y
99 d1H 109H3INT 48
HILNIM
Z1 3SVIHOH3INI O0EW SNTT3NVA | 4306 3vS 110 HY3ID 841 JINNVHAAH d'8 MOZW SNTIINVA | HIWWNS r3n)
43 08 XVHIdS thpe .._“.nmr._ﬂ gty MOL 110 XS V11310H | D0 MO138  (sessmag)
Vv XUNIL3IY | OE 110 XS v113.104 d3 06 XVHIdS (Apeo 40 H03) 00 a3 Luniias MOZ/0Z 110 XS V113104 | D.2E — 3,0
d3 OFL XVHIdS 0€ 110 XS V113104 | D.Z€ IA08Y
€ 10 $N3L (1714 IVILING Z1L X¥YNOQ e
(Ajuo dn doj ) 08 43 XVHILS HILNIM
v XVNIL3IH |0£7110 XS V113104 d3 06 XVHIdS (1714 IVILIND Z1L XVYNOQ MOZ/OZ 110 XS V113104 | HIWWNS 3'n)
Z 1LdV T0H3IIHLS 08 d3 HV3ID 10SN3a AW T0HL1SYIIHOV 01 142 105N30Q 0.0 MON38  (seessieaQ)
M0H1SYD OE 14D 10SN30 | 06 43 HY3ID 10SN3a SV TOHISVIIHOV 0Z 182 10SN30 | 2.2 - 2.0
ZE SMY NIdSAH ovl 43 V39 10SN3a IVID3dS SV TOH1ISYIIHOY O€ 14D 108N3Q | J,Z€ 3A08Y
I0HLSYD J0uH1SYD
Z 1d¥ 10H33H4S sv 1 HILNIM
I0HISYD 0£ 142 710SN30Q 06 43 10SN30a SV TOHLSVIIHOV OUISVIHWDY 0Z 14D 10SN3a | HIWWNS %N
ZZH OLNN MO8 d9 110 HY3ID z80zZ MOl XOH 38N10SS3 | 2,0 MO138  (sessmag)
ZEH OLNN ZNOOV3E | OF XOH 38N10SS3 | OVL/MS8 dO 110 V3D Z80Z MOZ XOH 38nN10SS3 | 2.2 — 2,0
89H OLNN OV L/MS8 d9 110 HY3ID OF XaH 38N10SS3 | I,ZE 3A08VY
29 QIN14 3INDHOL oss3
HILNIM
ZEH OLNN ZNOOV3E | 0F XOH 38N10SS3 | ovi/MSB 49 110 UVY3ID z8oz MOZ XOH 38N10SS3 | HIWWNS rarn)
S1NI0d 3SVIHD 31XV IAIHA 31XV JAIHO
W31SAS JITNVHAAH HIHIO B X08HV3ID X08 HIASNVHL INIONI ANVANOD
AHLHOMWYH AOVMIN

SONIHVY3IE 133IHM

$710 ONILVIIHENT A3ANIWWO0I3Y




I FORKLIFT SAFETY I

1. Drivers should be aware of the load and stability limitations of the
machine. .

2. Drivers should be aware of the weight of the loads they are carrying
and also of variations in those loads (e.g., wet or dry weight).

3. Drivers should take account of ground conditions which may affect
stability.

4L, Drivers must ensure that the intended load is in a safe condition
to lift e.g., loose bricks, banded pallets etc.

5. Do not allow anyone to stand or pass under the elevated part of any
machine, whether loaded or empty.

6. Do not carry passengers.
7. Always set parking brake when loading or unloading.

8. Maintain specified tyre pressure at all times. Do not alter tyre
pressure to suit ground conditions.

9. Be sure of sufficient headroom under overhead installations; lights,
pipes, wiring etc.

10. Travel with load or load engaging forks low and where possible, tilted
back. Do not Elevate the load except during stacking. If lead and/or
site conditions make this impossible (e.g., wide load and ground level
obstructions) the machine should be moved only with extreme caution.

11. Modifications and additions, which affect capacity and safe operation
shall not be performed by the customer or user without the manufacturer's
prior written approval.

12. Front end attachments other than those supplied as original equipment
shall only be used with the manufacturer's prior written approval,

13. Never dismount while the machine is in motion.

14. Never start the engine from any position other than sitting in the
driving seat. (Electric start only).

15. Never drive the machine too close to the edge of any excavation,
especially if the ground is loose or wet.

16. Never make any adjustments to the machine while it is in motionm.

17. Never run the engine in a closed building or allow the exhaust pipe
near to inflammable material.

18. Never fill the fuel tank with the engine running. Exercise caution
when the engine is hot.

19. Always keep the floor plates clean.

HEALTH & SAFETY

ASBESTOS BASED MATERIALS

Equipment which includes friction materials will invariably contain asbestos, when
removing friction material dust from components .e.g., when servicing brakes or
clutches, do not blow out with an air line, it could be harmful to inhale the dust.
Remove dust with a vacuum cleaner or wipe clean with a damp rag.

CLUTCH HOUSINGS

The accumulated dust found in clutch housings may contain lead/antimony. No food
should be eaten at a work plate contaminated by this dust. Hands must be washed
before eating. Do not blow out dust with an airline.




CONTENTS

Description Schedule No. Page No.

| ACCELERATOR AND ENGINE STOP CABLE | .......... 1712 S——
| AIR CLEANER ASSEMBLY |.........c0vvnvunnenn... 1722 =0 )
| ARTICULATING FRAME| .0 ueccreuennnrnorionnnnss 1623 cevrsrarseas 16,17

AXLES AND BRAKE FITTINGSl e 1636 e eereeea.. 32,33

BACK FRAME ASSEMBLY |.. e 1723 e T 251

BALLAST WEIGHTS - FRONT AND REAR l FeTTT 1730 e, 18,19

BRACKET AND LEVERS - HYD. CONTROL VALVE J..... 1729 e 55

CAB .]....ooiinia.... T 1733 e — 56 - 59

CAB AND SAFETY FRAME SUPPORTS |......wwwn..... 1732 Ceeeieiie.. 58,59

CARRIAGE AND LOAD GUARD ASSEMBLY|............ 1727 N T Y,

CENTRE PIVOT BRG. AND STR. RAM BOLTS ....... 65— cereen. 16,17

CHASSIS - FRONT AND REAR J.....evenvnnnnnn... 1633 Ceieeeeee.. 16,17

CLUTCH PEDAL ASSEMBLY| ......... e, 1713 A

DRIVE AXLES .| vuvurvnnnnnenennnnnnnnnn.s e e ceee. 34 - 41
ELECERTEE: | yoronepnomm st e 1724/1774 o..vovvuvo.. 68-70

| ENGINE COVER | v'vusneeeeeeeesnennnn 1725 Ceeieeriie.. 60

| ENGINE, G/BOX AND CLUTCH ASSEMBLY |........... 1637 Cerereiieea. 24

B T B e 1721 e 23

| FOOTBRAKE ASSEMBLY |.....'vvunsrnnsnnnnnnnn., 1714 Y

| FUEL PIPES AND FITTINGS | vvvuvnnnnnnnnn.... 1717 )|
[GEARBOX . ).''evevevnieneieeis e reeeeee.. 26 - 29
| HANDBRAKE ASSEMBLY |...vunr'ssrsrvnnnnnnnn., 1716 A |

| BYDRAULICS e ueueuernnnnnennennsnnnnnnnnnnn. 1720 ceireveeaea. 46 - 49
| HYDRAULICS - AUTOMATIC DERATE SYSTEMI........ 1734 e .51

| HYDRAULIC CONTROL VALVE |.................... Ryees T

| HYDRAULIC CYLINDERS J........... S Ceererieeaa. 50 - 52

L A 1735 Ceeerierae.. 61
1726 ceeeerenen.. 64,65

[PROPSHAFTS |.\''uuuinnnniannnnnnnennnnnnn,, 1638 eeeeeeel. 25
[SAFETY FRAME |..... e 1773 P - N |

| STEERING COLUMN AND MOUNTING PLATE|.......... 1715 B 10
|STEP ASSEMBLY .|uvuuuvinninnnnininnnnnnnnnnn, 1731 ceeeeeeeae.. 18,19
TANK ASSEMBLY (HYD. OIL).)|................... 1718 R — |
TANK ASSEMBLY (DIESEL) |........... e 1719 3 |
| TRANSFER CASE |................ ™) R —— 1639 e 30,31
[WHEEL ASSEMBLY |.vvvvrurennenrnrenonnnnnnnnas 1170 I & |
AUXILLIARY SERVICE (OPTION) |................ 1811 ..... e 72,73
HYDRAULICS - AUXILLIARY SERVICE & DE-RATE- .. 1868 s T
HYDRAULIC BUCKET ASSEMBLY 0.4M> (OPTION)].... 1000 ...... e 76




81 148 A%

GE vE IE ..lilth

h =
i n///ﬁ./J,ﬂ E




Item No.

v =

1633

Item

~

10
11
12
13

1635

Item

14
15
16
17
18
1%
20
21
22
23

------------------

oooooooooooooooooo

------------------

Part No.

30127.A02
10588.A01
85.08S
125.10
615.08

40216.4A03
43S5.02
435.03

40205.A02

40205.A0115

4-35-29B
115.03C
175.04

40054 .A08
115.05D
615.05
125.06

Part No.

10375.A08
1075.11
4-60-214
10609.A02
1315.02
10599.A03
1075.10
11S.06G
75.06
175.08

I ARTICULATING FRAME . Jiuuinierenrnnnnnnnnnnnnnnn.

Description

Articulating Frame .......eeeevenrennnencnnnncnns
PAVOE BOBR il ie.avsnsiscnotoserncaassnsennansscs
Bolt = Mpk. Hd. MM X 130 Tong .......cvsecnnsess
WREROET = MG o i e v trs s i ereer o e tarssan

g e 60 VIR LR b B R B e

Description

Front Chassis . .vueerernnnennnnesenaneennnnnnnens
Cover PlAte ..iieiiiiiasovsensvioroneansnecnssn,
Bush = Mast PIVOL v uuvverernnnenssneennnneennennss
Screw - Hex. Hd. M8 X 25 . ...t vitiiensneennnnnnns
Rl Ny Ml

Transfer Case - Duplex (See separate section)

Screw - Hex. Hd. M12 x 30 (T/Case Fixing) .......
Nut = M12 Binx (T/Case Fixing) ...eeeeuveeneennnnn
Washer - Flat M12 (T/Case Fixing) ....eeveenenn..

CENTRE PIVOT ASSY. & STEER RAM BOLT ..I ..........

Description

BEGlE=Ushtre Tiyne———>-=—=—————
Nut = 1%" UNF '"Nyloc' tivivninnnnnnnnenenncnnnnnns
B I e ————
SERCERL .oy v s i —————
Grease Nipple /W CAP +vuviennrennroennnnnennnens
Bolt - Steer Ram 1%'" Dia. x 140mm ......o00euunn.
TS S - e ], 1 e
Screw - Hex. Hd. MI6 X 45 . ...iiiiiiininenrnnennans
Nut = Hex. MlB ...ttt iiiiiinnernnernnnnnannnnns

]

W W -

o R ]

MMNNMNMNMRMNMNMNDEENNDRNDN



Wl .

N
?

24 36
ai lf
28 33 29 30
i 32

—21

bl

-- ° b
7 (
’ g' fi]g
- 4‘-:: - Vs
Ny W J
N NN

17 14 18



1723 weven s sins e e I BACK FRAME & TOW HITCH ..

Item No.

24
25
26
27
28
29
30
31
32
33
34
35
36
37

1730 ..................I.

Part No:

20266 .A04
10836.A01
115.05C
175.06
20283.A01
10839.A01
115.07H
115.07H
615.07
118.05¢C
615.05
175.06
ESE.222
10852.A01

Description

Back Frame Assy

Spacer - Frame to Chassis
Screws M12 x 25 - (Spacer F1x1ng)

Washers M.12 .

Rear Frame Hounting Bracket .....
Tow Hitch Assy

Screw Hex.
Screw Hex.
Nut M.20

Screw Hex. Hd. M12 X 25.= Frame to Angle

Nut M.12

Washer M.12 .

Towing Pin
Pad (Eng.

------

.(Spacer Fixing)

“ v

--------

DY

.....

----------------

.........

Hd. M20 x 50 - Tow Hitch to Angle ...

Hd. M20 x 50 - Angle to Chassis

.o

Y

------

---------

----------------------------------

Cover to Frame)

---------

BALLAST - FRONT & REAR

o e & o0

e s 80w 8

LR A A I

L L I R I

® s s s ae

" e s e s e e TR

Item No. Part No. Description
38 10808.A01 Front Ballast .........
39 10815.4A01 Ballast Support .......
40 20255.A01 Rear Ballast weight ...
41 20255.A03 Rear Ballast weight ...
42 10799.A04 Bolt . tortlr  orrrm,
43
44 107S.20 Nut Hex 1" UNF Nyloc ..
1731 e l. STEP ASSEMBLY .I...... ...............
Item No. Part No. Description
45 30285.A01 Step Assembly RiH......00000040.
46 - 30285.A02 Step Assembly L.H....
47 118.05D Screw Hex.
48 615.05 Nut M12 Binx ......

LR R A ]

L R A

R A N R I

R

U R N R

Hd. M12 x 30 (Step Fixing) ....vevvnn.

* e s e v e

LR

N IR

N HE RN PR =N

1731

Qty.

ON O = =



1715

Item No.

-

P~ w

—t
OCwo~NOW

11
12
13
14
15
16

Part No.

30184.A03
11S.04E
115.04C
75.04
175.05

30125.A04
118.04C
75.04
175.05
CSE 182
665.03C
4-35-375
FSE 279
20272.A01
FSE 377

STEERING COLUMN & MOUNTING PLATE

Description

Mounting Plate Assembly .....vvvevenenennnnnnnn.

Screw - Hex.Hd. M10 x 35 (Mtg. Plate Fixing)
Screw - Hex.Hd. MI0 x 25 (Mtg. Plate Fixing)

Nuts - M10 (Mtg. Plate Fixing) ...eeeeevevnennnn.
Washer - Spring M10 (Mtg. Plate Fixing) ........

Steering Column Assembly .......ovevuvnennnnnnnn.

Screw - Hex. Hd. M10 x 25 (Stg. Col. Fixing)

Nuts - M10 (Stg. Col. FixXing) .uuvvevervneennnnn.
Washer = Spring MIO ...vivvienvnnnnnnnnnsnonnnnss

Spacer ) Steer Valve
Bolt - Hex. Hd. 3/8" UNC x 1%" ) Fixing

Grommet .....cvvvnnens o0 ene e treserraanea
Steering Wheel ..... S ee it asatcescareteennarnnasa
Bracket - Brake ReSeIVOLT . .vivieeseeoeeonseennn
Dome NUt = s ess s

Steering Valve )
Steering Column)

See Hydraulic
Section

cccccccccccc

oooooooooo

..........

Qty.

PN

il i ol S T R G S oS S



----------------

Part No.

1178.02
118S.1A
295.18
1738.01
10576.A0102
295.08

40209.4A01
11S.05D
61S.05
175.06
10378.A03
10379.A04

---------------

Part No.

40211.A01
118.05D
615.05
175.06
10378.A03
10379.A04

FUEL PIPES & FITTINGS I .......................

DIESEL TANK ASSEMBLY

Description

Banjo Coupling (Fuel Pipe Con.)c/w Bolt & Washer.
Standpipe Elbow ey
Fuel Pipe (590 Lomg) ..vvirernnennnnrnnnnnnnennns
DRADD o0 i imy s nnstnn st bn s s arensnnsosnnans
Pipe 3/16" Bundy X 80mMM ......vivernnnenennennnns
Bleed Off Tube ..viiiivuinennnnnennennnnnnnennnns,

Tank = Fuel .. .. .. icicisnnensrevsoesssnssoscssons

Bolt - Hex. Hd., M12 x 30 ) Tank = ......n..

Nut - Binx M12 Y to ...

Washer - Spring M12 ) Chassis  .........

Gap = FilIME s a s s teass s iersrs it iasasesos s
£ - T o T

-----------------------

HYD. OIL TANK ASSEMBLY |

SCLLIPLUIOT

Tank = Byd. 011 .. .ceuevnsnsetnsssassssncrsnconss
Bolt - Hex. Hd. M12 x 30 ) Tank

.........

Nut - Binx M12 ) to ...
Washer - Spring M12 ) Chassis  .........
GRD “FLYDET | Fisdiinsas s s etrrsnnrananassos
Ee g BT o S R e N S L P

[ C R SR

S N N -



Item No.

1
2
3
4
5
6
7
8
9

AIR CLEANER

ASSEMBLY

Part No.

10532.A03
10534 .A04
10533.A03
10532.A0301
10485.A01
975.15
11S.03B
61S.03
125.03
10457 .A02
65.03E
65.03H
95.03
418.05

Description

Air Cleaner
Stack Cap .

Mounting Bands

Replacement

Connecting Elbow

Hose Clips
Screw - Hex

Nut - M8 Binx
Washer - Plain M8
Adaptor - Air Inlet

0 =
. Hd. M8 x 20 Long

------------------------------

Bolt - Hex. Hd. 3/8" UNF x 13" (Adaptor to Manifold)l
Bolt - Hex. Hd. 3/8" UNF x 2%" (Adaptor to Manifold)l

Nuts - Hex.

Washers - Spring 3/8" (Adaptor to Manifold)

3/8" UNF (Adaptor to Manifold)

-------



TP 504

Item No.

WO~y PWwp -

-------------

EXHAUST ASSEMBLY B T

7
4
2 5 3
=3
= N —
U
Part No. Description Qty.
30154.A07 Silencer Assembly (including items 2,3,4 & 5)..... 1
30154.A0301 SLIENERAT s vcoc e T 1
10811.A02 B O 1
10811.A01 inleE- Pipe ... . r e a0l 1
1535.09 Exhaust Clamp (2") ....ciivierernccenanncnncnnncnas 2
CSE 158 Rubber Bush . ..iiiiiieineenenenennnnonnsaronnnanns. 1
61S.03 NUE = MB BIMlX tiiiineeneerornnnnnnnnnnosncnnnnnns e
85.03B Bolt =~ MB X 30 LONE vvvervnrrninnnnnan tee e eeees 2
10913.A01 Link-Silencer/Chassis ..vueuereenernonnenennennnns 1



1637

Item No.

WP W N

I I A

ENGINE/G. BOX & CLUTCH ASSY

-.uoI..-- ----- R

1

Part No. Description
30259.4A01 Friction Plate 11" ... ...t ninnennnnnnn.
30259.A0103 Dowel. Friction Plate to crankshaft ........ e,
10841.A01 Bush - Pilot - (Input shaft) ...........ovuuu.n..
30259.A0102 Dowel - Friction Plate to clutch cover ..........
65.02B Bolt Hex Hds. 5/16" UNF x 1%" (Drilled for wire

: locklng) ......
415.04 Washer - Spring 5/16".......... T T e
10597.A04 Clutch Cover Assy. 11L"-pgepepeegege e i v ey
10598.4A05 Clutch Driven Plate 11" ......... e e
10579.A03 Carbon Thrust bearing .....vvuevuvierennnnnnn, Cee
10579.4A0101 Retainer Spring .....vvivunnrennnnnn. e
65.03A Screw Hex. Hd. 3/8" UNF x 1 1/8" long e
415.05 Washer - Spring 3/8" ..... e tirereerestan e,
30253.A02 G/Box Assy. (N.1.) ....|........... e
30253.A0254 G/Lever c/w knob (N.I1.) ... .uuuiiiiunnnennnn...
69S.03E Screw Hex. Hd. 3/8" UNC x 1" (G/Box to Engln@(ﬁl)
418.05 Washer - Spring ...... Gt e erener ettt et
65.05L Bolt Hex. Hd. %"UNFx3%" (Eng. Fixing - Rear N.I).
65.05J Bolt Hex. Hd. %" UNFx2%'"(Eng. Fixing - Front N.1)
475,21 Washer - Spring %" dia. (N.I) ....ovuernnnnnn..
107s8. 6 Nut - Lock %" Nyloc (N.I)

-----------------------

Qty.

00 00 M = = = P N ==

—

1
12
12

P S SN



Item No.

- B A= RV I S VU L

Part No.

40297 .A01
ESE 214
1078, .35
40114.A04
40077.A03
415.06
10207 .A01
10307 .A01

Description

Propshaft - G/Box to T. Box
Bolt - 7/16" UNF x 1%" .....
But = 7/16" UNF Nyloc ..c...

Propshaft - T. Box to Rear Axle ..... e s STee
Eropshaft = T. Box to Front Axle. .... o vicsvesas
Washer - 7/16" I.D. (Propshaft to Axles) ..... -

Repair Kit (Std. Angle) ....
Repair Kit (Wide Angle) ....

--------------------

Qty.

24
24

A/R
A/R






GEARBOX - 30253.A02
601 Type
Item No. Part No. Description

30253.4A02 Gearbox Assembly complete ........evevunennnnn....

1 30253.A0201 GEAY DHBE i aessiinitarssas Seneaa T
2 30253.A0202 End Plate - Gear case ...... Sereesat st et nsenenne
3 30253.A0203 Top Plate - Gear case ....... Saeesna trettes e,
4 30253.A0204 0il level Plug ..... i i, i S
5 425.05 Washer - 0il level Plug ....... Foaey e
6 30253.A0205 DEsSn PEIBE o cicuseiionsraness Te s e e sttt i n e,
7 30253.A0206 Filler Plup '.....:,. e N M EE RN N WY
8 425.05 Washer - Filler Plug ........ AR SO IO RO
9 10305.A01 Breather - Filler Plug ..... VeeraennsAas s ennasens
10 30253.A0207 Input shaft 15T = J0GP ......cciveonivonnnsnecsnss
11 30253.A0208 Bearing c¢/w circlip +vvvuunnn. e e
12 30253.A0209 Spacer-=-Input shaft ........ R S s s
13 30253.A0210 Circlip - Input shaft .......... e e
14 30253.A0211 Bearing - needle roller ...... e e e
15 30253.A0212 Layehaft “F19BP = BBP iv.vyinonnsonrioiansancsrsns
16 30253.A0213 Primary Reduction Gear - 31T - 6SP  lay shaft ...
17 30253.A0214 First Reduction Gear - 15T - 15T - layshaft ......
18 30253.40215 Second Reduction Gear - 20T - 15T - layshaft .....
19 30253.A0216 Third Reduction Gear - 26T - 15SP - layshaft .....
20 30253.A0217 Spacer = layshaft ......... e e
21 30253.A0218 el R R
22 30253.A0219 MaitishBCE = 13BF = OF ... . .o versacevassesosones
23 30253.A0220 First Reduction Gear - 31T - 17T - 6SP - Malnshaft
24 30253.A0221 Second Reduction Gear - 27T - 15SP - Mainshaft ...
25 30253.A0222 Third Reduction Gear = 21T = 15T ....vevveunnnnnns
26 30253.A0223 Spacer <Mainghafl ..u.vceeviieciincacorernsennnass
27 30253.40224 Beuring c/w eirelip i v.onverronseennnocnsncsscnnns
28 30253,A0225 Reveras Lear I3 r 17BP. ¢ icevncaosnnoesnsansacens
29 30253.A0226 Spacer - 17SP - Reverse Gear - Mainshaft .........
30 30253.A0227 Spacer - 6SP - Reverse Gear - Mainshaft ..........
31 30253,A0228 Reverse Intermediate shaft .........v0venvnneeennn.
32 30253.A0229 Reverse Intermediate Gear - 25T = 16T ............
33 30253.A0230 Spacer - Reverse Intermediate shaft ..............
34 30253.A0218 BEREIHE sy o1 icivnsVisasnsssnsssssosssesnnssnns
35 30253.A0231 BRIL BOUNMRE & ovPvi v vnsssnacvsnctnssnesasvensss
36 30253.A0232 Cover - 0il seal - Bell HOUSING «vevvveveeoonconns
37 30253.A0233 0il Seal - Input shaft ..... FEPG e T e
38 30253.A0234 Bugh - Bell HOUBINE .ivivcvcncenns B R LR O
39 30253.A0236 Clutch Operating shaft ....... S csetherrrrves
40 30253,A0237 Operating Fork = clutch ...vvieenrnnnrnenennnnnnns
41 30253,A0238 Lever - clutch operating shaft ...........e0vvu.n.
42 30253.A0239 Cotter - Taper shank ..... e e ——
43 30253.A0240 Circlip - Clutch Operating shaft ........0eeuuun..
44 30253,A0241 Washer = Clutch Operating shaft ...........0cc0a0s
45 6S.01E Bolt = %" UNF x 13" 10ME vvvverrnneennenenrnnennns
46 10S.34 WEEhaY BT 0 i ineonasesnernsononntoisnssosnns
47 415,03 Spring washer %" dia. ....covvirnnrnnnernnnnennnn.
48 95.01 LN el AR A Pidnsnsasen Sesinetae s
49 30253.A0242 TUXrTel GATYBY . . i cionneonnes 5 T RO R RN
50 1315.07 Cremd@E NADDI® .cicivcovsancesnsseanans R SRR
51 30253.A0243 Retaining Plate - (Selector I L
52 30253.A0244 Covay - ail pag]l - (Mmahalt) - . icoveeeicinenenaes
53 30253.A0245 Cover - Blank - (layshaft) .....covivuivnennnnnnnnn
54 30253.A0246 Cover - Blank - (Reverse Intermediate shaft) .....
55 30253.A0247 Oil Seml =~ (Mainshaft) ......ivvvvecenenncenncnnes
56 30253.A0235 Flange - (Mainshaft) ......ccccvvinenonnnnccnannens
¥ 30253.A0241 MBBGET -5 5 v b o0 o as sne s s nie a8 s e et boeanessns
58 1075.07 BIE i i sl vy o g
59 30253.A0248 Turret "= Gear chADEE . ..vvvivas aa s -aiilnty $in oa s 0 anacnsn
60 30253.A0249 Top-Cover ~ SPUTBOLL « it a s insessioitonesoensraess






Item No.

61
62
63
64
65
66
67
68
69
70

72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96

Cont'd GEARBOX - 30253.A02
601 Type

Part Nl. Description

30253.A0250 Bushy .., e, s e e snsne bsas s nns T P 2
30253.A0251 Gear change Gate ...,........ S e i e te e e, N 1
30253.A0254 Gear lever c/w bearing .............. . e 1
30253.A0252  Circlip ..veenrnericnnneennnnnnnnannnnson 1
1045.03 BHUut .seseevnas saeoinesesan rersese St e ettt e 1
30253.A0253 Ench =~ gagr lever ... 5.....0... S tesesraanas 1
30253.A0255 Selector fork - 1st/2nd Gears .................... 1
30253.A0256 Selector fork - 3rd/4th Gears .................... 1
30253.A0257 Selector fork - Reverse Gear ..... o oy 1
30253.A0258 Rod - Selector fork - 1st/2nd Gears .............. 1
30253.A0259 Rod - Selector fork - 3rd/4th Gears .............. 1
30253,A0260 Rod - Reverse Gear ..... ERIAF G e S 1
30253.,A0261 Ball - 3/8" dia. ....ovevununnn. NN EN WO 3
30253.A0262 - 3
30253.A0263 Slotted Grub SCTew .uuvevivinunninnnnnneennnnnnn.. 3
445.02cC BRIIL PIN oo ivvnesnoneoncscanas R R PR P R 3
30253.A0264 Dowel selector forks ,........ SO R e o 3
30253.A0265  Pressure Pad ....... P TS —— 3
90S.02H Capscrew - socket Head %" UNF x 1" long .......... 21
695.03J Bolt - Hex. Head 3/8" UNC x 2" 1088 = .. 5
695.03G Bolt - Hex. Head 3/8" UNC x 1%" long vovvvvnnnn.., 13
69S.03F Bolt - Hex. Head 3/8" UNC x 1%" long.vevevennnnn.. 1
69S.03E Bolt - Hex. Head 3/8" UNC x 1" long .............. 1
1058.36 Washer - flat 3/8" di&. ..vvvunuinnennnnnnnnnnnn. .. 20
415.05 Spring washer 3/8" dia. .......vviinunnnninnnnn... 20
6S.01 Bolt - Hex. Head %" UNF x 1.3/8" long vovvvnnnn... 4
105.34 Washer - flat %" dia. .....coiivvinnnnnnnnnnnnn... 4
418.03 Spring washer %" dia. ............ e evtevnaens 4
30253.A0266 Dowel - Hollow - (case plates) .......... S wwrwww 6
105.34 Washer - flat ¥'" dia. ............. fe et i ree e 1
30253.A0267 Nut ... ... . S resntn s St SRS L e et ] 1
30253.A0268 LRt L 1
30253.A0269 GUide BuBh . .uiiinionidenonnnnasnnonoersennn.,,,. 1
30253.A0270  SPring ........eeennonn.... B 1
30253.A0271 Slotted NUt ..uiuuvrnnnnunnnnnnnnnnnnnn, Ceresenceen 1
30253,A0272 Retaining wire .......00vuvvunnnnn.. Pt rateaeen 1



20
19

7
1
1"
17
18

NN
i A P P o P,

Yy

)]
7, &

AAARALAARRARRRARRRARRAN AN

15

7




Item No.

VoSN WMPWND -

Part No.

40054 .A08
40061.A02
40062.A04
30072.A01
10508.A01
10505.A01
1685.01

1695.01

BBS.06

10299.4A01
10300.4A01
10297.A01

10562.A01
895.02
90S.02H
10293.A01
10S.06
1075.07
10298.A01
10305.4A01
10301.A01
425.05
85.02B
75.02
175.03
125.02

115.05D
61S.05
125.06

TRANSFER CASE ... |, .................... .

Description Qty.
Transfer Case Assy. - Complete ..... settesanannaa 1
Case Casting ) Only supplied ...... seeeuveei 1
Cover Plate ) together- - - ceeeeeea 1
Gasket +s.ovvvvernnnennannas sesesrerrnna caesnerans 1
Sprocket Assembly 24T (DuplexX) .v.vevvevvennnnnas 1
Sprocket Assembly 14T (Duplex) ...vevrevvrnnnnnn. 1
Chain 5/8'" Pitch 77 Rollers (Duplex) ...... ceeee 1
Connecting Link ....ccoveevescvennoronensasncsnas 1
BB1l BEATING ..ovevevvnsnssanssunacassonnenssueres 4
Input Shaft . .. v v 1
Output Shalft .. . ... csivvussres e oo i oss, . 1
Input/Output Flange ...%'veeeeesenseancnnnnnnnnes 3
0il Seal HoUSINE tuvvuverenrnrennrennnnoneanonanes 3
0 - 5 3
Cap Screw X" x 1" Long = . a.vs:ars v vrovsirer 16
GaSket ... iciiivssisnsscsinaavisiosoisetsonsscsss 4
Washer = Plain 3/4" I.D....crenrnnrnrnenonnnnsens 3
Nut = 3/4" NyloC .ivviuveeroesoosensensanncennnans 3
End CovVer < essiiviossoiesss SR AEENEEREI S T 1
Breather . .oevoeevcveacanesciansves s ni s 1
Level/Filler PIUg tiivururenenecnnnonnnnanonsnnas 1
Washer - Fibre ........icvvnnnnnn e i 1
Bolt - Hex. Hd. M6 x 30 ......oiivinnnnns cessaan 24
Nut--Hex, M6 v Cisissasanennerrnenesunse 24
Washer = Spring M6 ....ccivivninrennscanonscannnns 24
Washer - Plain MO ...ivuvinenrenennnnecnasonnnnnss 24
Screw - Hex. Hd. M12 x 30 ) Transfer Case ...... 4
Nut - M12 Binx ) Fising oo, .. 4
Washer - Flat M12 ) to Chassis  ...... 4



o~ O<T
NONANANN

25

14

TP 490



1636 AXLES & BRAKE FITTINGS
Item No. Part No. Description
1 [30099.402 Axle - Front (358M) |...ovunvnnnnnn.. e
2 [30100.402 Axle - Rear (359M) .|l.uveierinrrnnnnnennnnnnns
3 CSE 193 EIEr——CIENE Ay iy = — = = —— cresetansaa
4 6S.06V Bolt - Hex. Hd. 5/8"UNF x 8" (Axle - Rear) ....
5 6S.06W Bolt - Hex. Hd. 5/8"UNF x 8%" (Axle - Front)...
6 107s.17 Nut - 5/8" UNF Nyloc (to 180 ft.1bs.) .........
7 20102.A02 Master Cylinder ....i.iieeiuiennnnnnenecnnennenns
8 85.03B Bolt - Hex. Hd. M8 x 30 .......... AR I
9 75.03 Nut = M8 ..iieteniceransssssononccnsosssnecnss
10 175.04 Washer - Spring M8 .........co.... ceeea Ceeeee
11 10516.A02 Hose =—Flestbli [ Ep Rear Sxte) .. ... .
12 10517.A02 Hose - Flexible (to Front Axle) ......oevvennn.
13 10967.A16 Pipe - Brake (M/c to Flex. to Front Axle) .....
14 10968.A02 Pipe - Brake (Axle Bridge) .....vvevernnnnnnnnn
15 10967.A19 Pipe - Brake (Tee to Rear Flexible) ...........
16 10968.A07 Pipe - Brake (M/c to Tee) .vvvuevnenrnenennnnnns
17 10967.A20 Pipe —Brake ....-ommmpoeninac s o o o = =
18 10967 .A21 Pipe = Brake ..ivvivieuunnrennrnneennsnnennnanns
19 10659.A02 Resssyoir ... ..~  ————— .
20 10659.A0201 Cap = ReSEIVOIr .iuviiiinennnensosessennnnnnsen
21 10659.A0102 Clip = RESEIVOLT .t ittirenennrennnrnnnennennnnss
22 825.03C Screw-—= Slot-Rd. Hd. 2BA x&" .. ... ... ..o o
23 855.01 NUE = 2BA NyloC tiiiiinnnnrnnorunennnnnnnnnnnns
24 10354.A02 Adaptor - Brake Pipe ......e.n.n.. Fives s
25 10582.A01 Nut - Hex. Half MI12 ... . eiirinnnnnnnns cresens
26 1145.01 Coupling = Banjo 3/8" UNF ....ivvinrnnnnenenann
27 1155.01A Bolt = Banjo 3/8" UNF .uvururenrennennennnnnn.
28 116S.02 Washer - Copper 7/16" I.D..uuueennrnnnnnnnnnnns
29 1168.01 Washer = Copper 3/8" I.D..viireennnnnnnnnennnns
30 10387.A01 Adaptor - Brake SwWitCh ...uiiivveninennnennnnn.
31 115.02B Screw - Hex. Hd. M6 x 20 ......... R P T
32 75.02 Nut = Hex MB . isiiississirsinin:ss s
33 175.03 WasheT = Spring M6 .. - = - - T
34 10570.A01 Master Cylinder Service Kit........ovuovuurnn...
//' / iy - - S |1‘
by i
) O
D —— ST T A
3 34 34 34 % 34

The following alterations occur if machine is fitted with Safety Frame

item 24 is deleted and items 15 & 16 are replaced by a single pipe
Part No.10967.A18

00 00 00 00 W O In iR S SN = b e R R e s~

[AS I B AN I



358M

NOILDAS STYAL
9 STa3HM 3dS
SLAN. TI3HM ¥0d

“4N



Item

z
o

P
CQOUOONOAW B WR

(B RS R RV RV RV IV B 0 - I O N S N FRPELOWWLWWWWWWWWRRNRMNRNRNRMNRNRNN R - e ]
Oo-.lmmb-uwr—-'o\omﬂa\mbuuwommummbuwHommumubumwo\och\mbumo—a

I DRIVE AXLE - 30099.A02

S. & E. Description
Pt. No.
30099.A02 Axle complete |......ccvvviennnnnnnnnnn...
30082720201 Axle Arm .....c0000ecnee. erssstaessaneraan
30100.A0201 Pt s vannvens R Y ctrtersencanssesans
30082.A0203 ADNUlUS Lueveiiiiinnniinnnnnnsnnys seeenense
30099.A0206 Brake Spacer Plate ...... Petetsaraaiaanna.
30082.40205 Brake Fixed Plate ........... ciesecsannnes
30082.A0206 0il Immersed Brake DiSC ..................
30082.A0207 SUN GeAT ..ivviiuruiiteenononnnnoonnnennen..
30099.A0201 Main Axle Casing .......ooveunennnnnnn....
8S.4Q e
175.4 Spring Washer .......civiviinnnnnnnnnnnn..
115.4C Hex. Hd. Screw ..........ccvvuiunnnnnnnn..
30082.A0209 Pinion Adjusting Shim ....................
30082.A0210 Finion Adiusting Shim .. ——
30082.A0211 F IO I LIRS Bhin
30082.A0212 Hex. Socket BSP TR PIUg ........eeveuuun..
30082.A0213 Brake Pipe Adaptor ..........eeeevunnnn...
495.2 0! RiNg tiiviiineniiiiieeennnnnnnnnnnnn,
30082.A0269 DoSEyNashar = = . . L
30082.A0214 Relief ValVE ..iurencnrreacsoosocncsnesns.
30082.A0215 Brake Bleed Valve .......vivvvvnnnnnnnnnn.
30082.A0268 PO RINE tevvniiininenenen e,
30082.40216 Stub Axle ...iiiiitiinniiiitir e,
30082.A0217 0i1 Seal HOUSINE tuvvninnrnrennnnnnnnnnn..
30082.A0218 Hub 0il Seal .....vivniinnnnnnnnnnnnnnnnn.
30082.A021¢ O
30082.A0220 Hub Inner Bearing ......eeveevennnnennnn..
30082.40221 Hub Outer Bearing ........... IR
30082.A0222 Hib—NeaTing Bpgres = — — - — —
30082.A0223 Bearing Lock NUL wuivvunvnrnnnennnnnnnnnnn.
30082.A0224 Tab Washer ...iiiiienneninnnnnnnennnnnnnn,
300B2.A0267 Stud ....... O A
595.04 Nyloc Nut ....... B S n e ———————————————
30082.A0225 Wheel Stud ...ivivinninnnnnnnnnnneennnnnn..
30100.A0223 Axle Shaft ....... See sy OGO
30082.A0227 Label .. .oeiiiiin s et e ee s is et
155.1A Hammer Drive SCTew ...uieveveveeeeennennn..
30082.A0266 Hex. Socket Button Hd. Screw .............
30082.A0228 Input Piniem Caertridge ............00vu...
30082.4027C Spiral Bevel Pinion and wheel..,..........
30082.A0230 Drive Flange ..vuveeeeneenennenennnnnenn..
30082.A0231 Drive Flange Washer ............. Saesnrc,
30082.A0232 Drive Flange NUL ...vvinennnnnnnnnnnnnnn.
30082.A0233 0i] Seal COVEer ..vuvvrirvnnnnnenennnnnnnnnn.
- 30082.A0234% Eininl Beiving o+ e e
30082.A0235 Einice BssfinerEoarer -
30082.A0236 Finioh O] Sexlt =y ce e
30100.A0212 Diff. Case-Process Assembly —..covrv e
30082.A0239 Diff. Wheel ...... R R T I
30082.A0240 Diff. Pinioen..... St e ittt ittt
300B2.A0241 Diff. Wheel Thrust Washer ................
30082.A0242 Diff. Pinion Thrust Washer ...............
30082.A0243 DIff. Spider ... .= = L (D e
30082.A0244 DI BEATINg .v.verviiivs st i1l 0
8S.4Q Bolts i%ivsones s e A s eant .
595.03 MELOC WEEE Lo co s iea b r s

Qty.

X
EHNEEDPONON

> > > (X
o ™ o

—
RN NDNN NN N

16

=R e R e bt et b e [ PN B

000N~ ~N



358M

NOILDAS STYAL
9 STa3HM 3dS
SLAN. TI3HM ¥0d

“4N



Item
No.

59
60
61
62
63
64
65
66
67
68
69
.70
71
72

73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91

S. & E.
Pt. No.

30082.A0245
30100.A0207

-30082.A0247

30082.A0248
30082.A0249
30048.A0107
30082.A0251
30082.A0252
30082.A0253
30082.A0265
30100.A0208
30100.A0209
30100.A0210
30100.A0211

30082.A0259
30082.A0260
30082.A0261
30082.A0262
30100.A0213
30082.A0267
595.04
30099.A0202
30099.40203
30044.A0201
30044 .,4A0202
175.04
30044.A0203
30044 .A0204
595.03
30099.40204
30099.40205
10049.A02
10048.A02

Description

Planet Carrier
Carrier Drive Flange
Planet Gear ..
Planet Pin ....
Planet Thrust Washer
Planet Carrier Bush
Axle Shaft Thrust Spacer .
Planet Cage Roller

Spring Dowel

Brake Piston

--------------

-------------

-------------

SarEllp s e

-------------

Piston 0il Seals
Piston 0Qil Seals
Bearing Adjusting Nut
Adjusting Nut Lock Plate
Screw - Lock Plate
Planet Carrier Bolt
Axle Case Extender
Stude .. ...
Nuts - Nyloc M12
Roller ........
Roller ...ivveinvennnnnnns
Brake Lever Support Bush
SELSCTeW .t uvenwrnnrnnaennns
Spring Washer
'"O' RINE tvvvvnvnnnennnnns
Setscrew Handbrake Lever

Nyloc Nut ....ieivnnnnnnnn.
Brake Lever (L.H.)
Brake Lever (R.H.)
Handbrake Lever (L.H.)
Handbrake Lever (R.H.)

-----------

-----------

-----------

358 M



359 M

NOI1JdS SHYAL
3 STIIHM H3S

" SLON T43HM ¥Od

"HN



Item
No.

(- VR VI U

DRIVE AXLE - 30100.A02

S. & E. Description — Qty.
Pt. No.
30100.A02 Axle complete=— - | = no s omnmnmmmm———————— 1
— 3008Z.A0Z01 AX1E ATI o.ocsavesescanansnnsasnssnsaannsse 2
30100.A0201 P e ORERE A 6
30082.A0203 Annulus .o oo ot 0L s 2
30082.A0204 Brake Spacer Plate ......ceveeeecocecensns 2
30082.A0205 Brake Fixed Plate ........cecee.s R TY TS . 2
30082.A0206 0il Immersed Brake Disc ..... e 2
30082.A0207 Sun Cear .soocs. i .. -0 i 2
30082.A0208 Main Axle CaSiNg .teeevneennenunonnennennns 1
85.4Q Bolt ..o e it e e s 24
175.4 Spring Washer ....ieiiiieinennnenennnnnnns 24
11S5.4C Hex. Hd. Screw .....iitineennncnnnennnnnns 6
3008B2.A0209 Pinion Adjusting Shim ......veeevveeennnn. A/R
30082.A0210 Pinion Adjusting Shim ......veeeeeneeeenn. A/R
30082.A0211 Pinion Adjusting Shim .....civvenennnnnnns A/R
30082.A0212 Hex. Socket BSP TR-Plup -...ooivavssv . 2
30082.A0213 Brake Pipe Adaptor —: - - ;  F - i e [
495.2 'O' RINE tvvvnneenincsncnecnnnnannnannnnns 4
30082.A0269 Dowty Washer .......cevenvcanrsocncananans 4
300B82.A0214 Relief Valve ...cuiiiinininnnnnannnnnnnans 1
30082.A0215 Brake Bleed Valve .....ccivverinnnnnnnannn 2
30082.A0268 'O' RINE tviuivenccsncnnnccncnsnanannananns 2
30100.A0203 Stub Axle ... .ttt ieiiietrecnecresnnaanna 2
30082.A0217 0il Seal HOUSINE .tuivvvrrnennnnnasennannans 2
30082.A0218 Hub 01l Seal ...iveereennraneeceansonnnnnns 2
30100.A0204 2 N 2
30082.A0220 Hub Inner BeaTing .....veeeevecnnnncncenan 2
30082.A0221 Hub Outer BeaTing .......ceeveeccnncnnnnan 2
30082.A0222 Hub Bearing SpaCET ...vevevrivcrnccvnconannn 2
30082.A0223 Bearing Lock RUL ..uiiinennrnrrnncnnnnnsen 2
30082.A0224 Tab Washer ...iiuieeieenneresnencicannannns 2
30082.A0267 Stud .....scuuse T —— 16
595.04 Nyloc Nut ....... A 16
30082.A0225 Wheel Stud ... o isirsssasvavanvinviness.. 16
30100.A0223 Axle Shaft ... iiiierieriineernnernennanns 2
30082.A0227 Label .ievievennnn C e ee e e 1
155.1A Hammer Drive SCrew ...iiieenieeceeecennnnnn 4
30082.A0266 Hex. Socket Button Hd. Screw .......e000.. 4
30082.A0228 Input Piniea CATLridge ....cceevevennnrnnnn 1
30082.A027¢C Spiral Bevel Pinion and wheel............. 1
30082.A0230 Drive FIaNZe ..uuevenennonannnnnnonensnsess 1
30082.40231 Drive Flange Washer .......cceveevnenencen 1
30082.A0232 Drive Flange NUL ...iiiiennnnnnnnnnnnannns 1
30082.A0233 D11 Sea]l COVer ..vvivecnnrasoncrannananens 1
"30082.A0234 Pinion Bearing .oueseereeececeenennnonnnnnn 2
30082.A0235 Pinion Bearing Sp8CET ....eveeenccerananas 1
30082.A0236 Pinion 0il Seal ........ciiiueninnnnnnnans 2
30100.A0212 Diff. Case Process Assembly ....eoeeevnnn.. 1
30082.A0239 Diff. Wheel ....cviieenccrsonsenncsscsonnns 2
30082.A0240 Diff. Pinion....ceiiesecaseacanaoasasnnsnnn 4
30082.A0241 Diff. Wheel Thrust Washer ........ceeveu.. 2
30082.A0242 Diff. Pinion Thrust Washer ........cccc... 4
30082.A0243 Diffs Spider .i: civacs s o iais iy ]
30082.A0244 Daff GBeazring o . .- coonoons 2
8S.4Q BoltE—c: T e e R RO 8
595.03 Nyloe NOLB ...cerccrnosnsancsoncsecsamsnes 8

359 N



359 M

NOILJdS SHUAL
¥ STIIHM HdS

" SLON TAFHM ¥Od

"€N



< ATV

Item 5. & E. Description Qty.
No. Pt. No.
59 30082.A0245 Planisl Cazrypr ™ e . ]
60 30100.A0207 Carrier Drive Flange ....vevu0us cesncccnna 1
61 30082.A0247 Planet Calr 3
62 30082.A0248 Planet Pin . .iiieeneeeevenncanesoenonnnnna 3
63 30082.A0249 Planet Thrust Washer ......ccesccecccnnann 6
64 30048.A0107 Planet Carrier Bush .......... A 3
65 30082.A0251 Axle Shaft Thrust Spacer .....eveceeeeuu.. 1
66 30082.A0252 Planer Cage Roller o 3
67 30082.A0253 Spring Dowel ...veiueirennsoaransanannnnns 3
68 30082.4A0265 05 & < 8 2
69 30082.A0271 Brake Cylinder R.H.....ciiriiiinnnnnnnnnns 1
70 30082.A0272 Brake Cylinder L.H......iiiiriinneennnnns 1
71 30100.A0210 Brake PiStOn .uiiiuneranecnniecanennannannn 2
72 30100.A0211 { Piston 0il S€alS ..uuvvuuuvvneranenrnnennns 2
Piston Oil Sea@ls ...ceverenencenonsnnennns 2
73 30082.A0259 Bearing Adjusting NUut .....vivevenenananns 2
74 30082.A0260 Adjusting Nut Lock Plate .....ecvuvuucnnn. 2
75 30082.A0261 Screw - Lock Plate ...eeecscvennncananeoans 4
76 30082.A0262 Planet Carrier Bolt ....iiieininnnnenneann 3
77 30100.A0213 Axle Case Extender ......cvvevenncrncrnans 2
78 30082.40267 Stude ... .. 1l e e 24

79 595.04 - Nuts - Nyloc M12 ....ccieencccnccnsnnannns 24



Item No.

LodoanmPwo =

Part No.

20232.A01
435.02
10436.A02
20117.A07
10454 .,A02
955.03
10650.A17
10650.A18
445.02C
Cl173B
105.17
445.04

Description

Brake Pedal Assembly

-------------

---------------

R =) ¢
Pedal LinKS ..iiitieneennereenneneenococeneennss
Compensator Beam ...uuiueueennnennnnonnnnnnnnnnns

Special Clevis ......

----- s e e e

Nut - Hex. Half (M/Cyl.) 3/8" UNF

Clevis Pins (C.174X)
Clevis Pins (C.174XL)
Split Pins 3/32" Dia.

------------

x 1" Long ..

---------------

---------------

---------------

Return Bpring ......sscensvesccsnssvossssosasisas

Washer - Plain 3/4"
Split Pin

; Brake Pedal

..............

Qty.

HRNHPRORRODNDRNDENDRN-



TP 489

Item No.

Voo~ wn W

Part No.

20096.A05
10563.403
545.07M
385.C65
Cl74A
745.04
10650.A17
Cl173B
445.02C

Description

Clutch Pedal Assembly ....
Clutch Lever Assembly ....
Tension Pin ..............
Clutch Rod 3/8" BSF x 435 Long
Clevis 3/8" BSF ..........

-----------------------

-----------------------

.......................

------------------

-----------------------

-----------------------

-----------------------

-----------------------

-----------------------

Qty.

N N N N N e



§

NP WM =

No.

--------------

TP BOO

Part No.

20267.A01
715-C-11605
20273.A01
10837.A01
85.04J
175.05
615.04
128.19

Description

Bracket - Handbrake
Handbrake Assembly
Cable Assembly

------------------------

----------------

LY

-----------------------------

------------------------------

----------

--------

----------

--------------------------

Qty.

W W LD bt e e



Item

WM =

(e BE NI WV B o

11.

12

13
14
15

16
17
18
19
20
21
22

No.

TP 487

Part No.

20231.A02
105.04
445,02

10362.A03
10s.12
448.1C
C160B
748.02

C173D
10360.A02
95.02
415,04

115.03C
75.03
175.04

4-60-239
4-35-196
10346.A02
4-60-242
95.03
675.04
10209.A03

Description

Pedal - Accelerator

Washer %' I.D

Rod - Accelerator
Washer %" I.D
Pin - Split 1/16" x 1"

Ball End .
Nut %' BSF

Spring

------

----------------------------------

------------------------

----------------------------------

------------------------

------------------------------------

------------------------------------

Screw - Hex.

Nut - Hex.

Cable - Engine Stop
Nipple & Screw
Lever - Stop Control

M8

Clamp - Screw
Nut 3/8" UNF
Washer - Shakeproof 3/8" I.D..........

Bracket

------------------

----------------------------------------

---------------------------------

Hd. M8 x 35

----------------

----------------------

---------------------------------

----------------------------

--------------------------------

--------------------------

---------------------------------

—

[N T Sy PR

e

I o ]

O e e b e



TO STEER VALVE

59
56
R V] 'a

60

ALTERNATIVE ARRANGEMENT WHEN
'HYDAC'®' CHECK VALVE IS USED
BETWEEN STEER VALVE AND STEER

RAM .,

TO STEER RAM
STAND PIPE

'o " -

1o% g1

i TO STEER RAM
" o—

2—

N\
25

-

1m0 TiLT RAMS ¢

]

Qoo

-
TO CONTROL VALVE

T ——

femses HYDRAULIC CIRCUIT
TILT CHECK VALVE.

W

=0 G Qe

—-
TO TILT RAMS

FOR 'HYDAC '

W™

e

e

9Y1912
7

L‘:\::-r&;;

12 1

64

22

J

40 72

4
5 62

Vet

37 =—48
14 | \
35@? 66
3

-

39 40

e

133736

28

TP 562

83641

15 46 45

= SHS)

a

(77

0 53

55

3




10695.A04

CSE.178
FSE.289
10589.4A01
CSE.186
4-60-158
126S.04
4-60-115
1228.03
1195.03
1225.04
DSE.115
1645.05
495.01
495.02
100S.04

355.02H
315.02N
31S.02EE
31S5.024A
31S.02HH
31S.02E
315.03K
365.0211
355.02E
1795.01

FSE.121
1215.04
1545.09
1135.01
96S.09

495.11

100S8.03
100s.02

10475.A02
1035.03cC
97s5.10
10965.A01
725.07
100s5.09
10363.A01
1115.01A
16097.375

10759.4A01
121S.04
115.04H
75.04
175.05

HYDRAULICS ..I ............. T ets e iva e s ey

Descr

Valve

iption

- Control (2000 p.s.i.)-(See sep.illus.).... 1

Cylinder - Lift (See sep. illus.) ................
Cylinder - Tilt " " S

Space
Ram -

Valve

r - Tilt Cylinder ......vevvevnnnnenn. e
Steer (See sep. 111us.) ....uvivinrnenrnnnn.

- Steer ....ihiiien.. S e isisieiis i iisiis e

Column - S¢teexr ... ~~ ... ... . - =

Pump

Adapt
Adapt
Adapt

Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose

Tee .

Seal
Seal

Plate
Capsc
Clip
Hose
Nut -
Seal
Filte
Bush
Plate

Tee .

---------------------------------------------

OF. carcewsmnnssamy s ys e s ool i i is iy isisssass
L5 S
L

ST-ST (M/C with €Cab) .....i'iirenrnnrnnnnnnn.
ST=900 \ ittt e
ST-QOg ......................................
ST =00 vttt e
ST=90 0 et e
ST=900 &\ttt e
1

---------------------------------------------
---------------------------------------------
---------------------------------------------

--------------------------------------------

= Bonded L. e e e
= Bonded L e ettt

S V< - - 3 o« T
rew 5/16" UNC x 1" . iirininniinninnnennnnn.
e + [ =

Back .ttt i it i it e e e
S Bonded L. it e et e
S RedUCINE vttt ittt ittt et

3 o T 3

---------------------------------------------



59 S TILT Rams
g -— 4 10 TILT RAMS ¢
< TO STEER RAM '
. STAND PIPE ! 516
10 g 57
e ose{ JiIsS [l ko™ p
g —
= gq TO STEER RAM o ee
o —— TO con'ra.o.r: VALVE j
L 2—
bw ALTERNATIVE ARRANGEMENT WHEN ] HYDRAULIC CIRCUIT FOR 'HYDAC s
AETNEEN STEGR VALVE AND STEER TILT CHECK VALVE.
RAM.
\ 1
25 193_13
47—
31
20/5_
a8
3
50
- 51
52
24 24
gl ——
32 58
23 13
63 ‘{ 48 & 37 .
ss-Br T o2
B
J14 G\fg
r j
.
Se 62
1119 6 1911 37 65
\»\Ido-—, J:’ / B
- 5
2kdigm | Y[ |l <
1219 Y1912 || 37 Z48
21 e \J 33
22
/ 4‘0 72 39 40
l o= é\
S \‘Lk
37 36 8 36 41
15 46 45 43
26 28 ;:
20 44 44
__J
— "}7 42 41
TP 562 o L d




Item No.

53
54
55

56
57
58
59
60
61

62
63
64
65
66

67
68
69
70
71

72

Part No.

4-35-110A

4-35-110B

67S.

13

10881.A01

31s
358
318

ESE

35s.
31S.
.02EE
.02AA

31s
31s

.02M
.02D
.02Q
31S.
31S.

ozv
02EE

130-6
02D
02R

8S.03F
75.03

17s.
12s.

04
17

10959.A01

4-35-261

Description : Qty

SF x 3%" (Tilt Ram to Chassis).. 2
Nut Hex. Half 1%" BSF (Tilt Ram to Chassis) ...... 2
Washer - Shakeproof 1%" I.D. (Tilt Ram to Chassis) 2

Valve =-Tilt Check = o=mhtnrse e mhesv s it e 2
HES =T o) u E N NN T R T 1
HoBe ST =B e . v v e 1
Hose ST-QOE ........................... RO B WA MMM 2
Hoge ST=90 =~ . | an W 1
Hose ST=907 . iuuinir et e e 1
Valve = Tilt ChecK tivurtnnneneenneneennneneennnis 2
Hose BT=ST vvi- 5 i Viiaasssasssasaudt erts 2
I [ e e S e 2
Hose ST-900 i iiiutireeee e 1
Boge ta-ol——... e e kN e mmrawe 1
Bolt Hex. Hd. M8 x 50 (Check Valve to Chassis) ... 2
Nut Hex. M8 (Check Valve to Chassis) ............. 2
Washer - Spring M8 (Check Valve to Chassis) ...... 2
Washer - Flat (Check Valve to Chassis) ........... 2
Coupling - Hose, Test Point PIUug .........evven... 1

Plate = AdaPLOT tiiiuiiuienmennennennesneennennnns 1



Item No.

=
CWOWOdAWV S W =

e ™)
o P X

MAST LIFT CYLINDER

" 10

Part No.

30115.A01

30115.A0101
30115.A0102
30115.A0103
30115.A0104
30115.A0105
30115.A0106
30115.A0107
30115.A0108
30115.A0109
30115.A0110
30115.A0111
30115.A0112
30115.A0113
30115.A0114

Description

Lift Cylinder (complete) .........oeevuenunnnnn...
Body Assembly ........iiiiiiiniiiiniienn,

Gland .ot e e e e

Socket Screw X' BSF x %" Long vovvvunnnnnnnnn....
Wiper RINE .vvvvninnnnnnnnnnnnn. Cresr e,
Retaining Rimg ...iivuiininiiiininnnnnnnnnnnnnn..
Retaining Ring . .uiiiunnunnnnnnnrennnnnnnnnnnn...
Wiper Seal ........... teraresrrons tarssieerosnrsas

]

Qty.

b b et e et

B I e T I S R P



MAST TILT CYLINDER

8777A \ 2

1
Item No. Part No. Description Qty.
30161.A05 Cylinder complete (2 per machine)
1 30121.A0101 Piston Rod Fitting ..u.ueweunevnnenennennenes. 1
2 30121.A0102 LoCKMUE 4 itinuiinonnennnronononnnonnenonenns, 1
3 30161.A0101 Piston Rod ..ivenvnvnnnnnennns RN e 1
4 30121.A0104 Wiper ...vvveveenennsss thassassaresssanacsse 1
5 30121 .A0105 Tube CABP tuvvernvrrennnsonncnonnneronnesnnn, 1
6 30121.A0106 Sleeve 58l ...iiiinvrnrnreeneennnnnnnneneenn 1
7 30121 .A0107 SleeVe it iiieirernnnnnnnenonenesesnnnnenen,s 1
8 30121.A0108 Sleeve 'O' Ring ....vvvvesn o s s ey e 1
9 30121.A0109 Backing Washer .......eeveeeeerverennnnnnenss 1
10 30121.A0110 Piston "O' RINE cvvuevrnrnrnroererennnnnnness 1
11 30121 .A0111 Piston S8l ..uuiverenroronnanonnnnosonnennns 1
12 30121 .A0112 Piston Head ...uveveriennennerennnnnsonnennns 1
13 30161.A0102 Cylinder, Bosses & End Cap ........ e 1
14 30121 .A0114 Grub SCreW .iiveeeereereronnnnnnosnaraneesos 1
15 30121 .A0115 Spring RINE ,.veuivuvennonnonnncnnonnnnanennn. 1,
16 10695.A04 OPACEY i i e s e ni s ean s b er st 1
CSE 189 Seal Kit (Comprising items 4,6,8,10 & 11) .. A/R



STEERING CYLINDER

\ 2
/
P
87774 \\
1

Item No. Part No. Description Qty.

30121.A03 Cylinder complete (1 per machine)
20100.A02 Piston Rod Fitting .ueeevevnveenonenrunnnns
955.09 Leckmut . o= o s s s s s s s
30121.A0302 Piston RO ..uuvuverrnnnrnnnenenennnnnnenens
30121.A0104 Wiper ..vuuuiieuoerenaneennnnnsnnnoeenneennns
30121.A0105 Tube CaP +vvuerrernnnnnreessennnnnneeennnns,
30121.A0106 Sleeve Seal
30121.A0303  S1EeVE ..uuvuruvenenrrennnnnneeeeeeeeennnnns
30121.A0108 Sleeve "O' RINE +vverrrnneennnennennennnnnns
30121.A0109 Backing Washer ......veeeeeenenennnnennnnnns
10 30121.A0110 Piston 'O' RiNE tvvvrvrrnneernnnennnnnnnnnnn.
211 3013] .ADLIY Piston-Semal ........... . . .|
12 30121.A0112 Piston Head ...........
13 30121.A0113 Cylinder, Bosses & End Cap ........ .
14 30121.A0114 Grub Screw ......veen. s e
15 SOLEL ADELS —Bpzing Ring vvaranres e vee
CSE 189 Seal Kit (comprising items 4,6,8,10 & 11)

--------------------------------

WO P WN =

S e i et b et et et i e e e e e i

>
P



1734 tesaune s Erneseee HYDRAULICS - AUTOMATIC DERATE BYSTEM ...J)...... 1734
12\t =
8 2
13 3
% | s
1" .—-10 A 17 20
(NOTE: Disconnect from past.int } j ] _E'l'hL’T}
un Control Yalve & reconnect here) 19 L
18 : ’,
47 5 ]
gl i) P
P eetennl
: e
s =
TP 509 b
Item No. Part No. Description Qty.
1 10895.A03 Plate - Mounting .................. Cee e, 1
2 10785.A01 Valve - Solenoid ......ovvvvnnunnnnnnn.. e 1
3 1225.03 Mdaptor— . - .~ , > s aa e teteeirinens aeas 2
4 100S.03 Seal = Dowty ..iiunivuiennnnnnnnnnnnnn... cees 2
5 8S.02F Bolt } Solenoid e 2
6 615.02 Nut Mounting Serareas . 2
7 125.14 Washer - Plain (Not Illustrated) ............ 2
8 10784.A01 Regulator - Pressure ........ e Cerie e 1
9 1195.03 Adaptor R e W R e e eean. 1
10 100s.02 Seal = DOWEY tuvuvnrnrnnnnnnnnnnnnn.. e 1
11 1195.08 Adaptor .....iiiiiiiiienann.. . . e 2
12 1275.04 Blug =—Hex - .- - - ettt et e, are: 1
13 100S. 04 Seal - Dowty ....euiviiiiiinieiarnriernnnnnnnnnn.. 3
14 85.03K Bolt - Hex. Hd. Regulator . 2
15 615.03 Nut - Hex. Mounting . .... . 2
16 125.20 Washer - Flat (Not Illustrated) . 2
17 4-35-365 Hose o i v e e e . 1
18 1545.02 T . iiiereeanonesensannansseness TR 1
19 3S.HD.66 Hose ....... S e ettt e ettt e 2
20 10797 .A02 Switch - Limit .......o0covunnn.... S e L 1
21 - B8S.02a Screw Limit Switch to Mountlng Plate ...... 2
22 125.14 Washer (Not Illustrated) e 2
23 10895,402 Plate Limit Switch Mounting (Not Illustrated) 1
24 85.03B Bolt - Hex. Hd. }Mountlng Plate to Mast (N.I.) 2
25 615.03 Nut - Hex. Mounting Plate to Mast ....... 2
26 125.17 Washer - Plain (Not Illustrated) ce 2
27 10795.A03 Conduit (Not Illustrated) ..... Cetraracnena. . A/R
28 10796.A01 Elbow - Connector (Not Illustrated) ............. 1
29 10896.A01 Clip (Not Illustrated) ..... e 8



Item No.

—t
OV WN -

—
—

—
w N

Part No.
30036.A02

30057
30131
30131
30057
30131
30131
30131
30131
30131
30131
30057
30131
30036

A0104
AO0110
A0l109
A0103
A0107
A0101
A0102
A0103
A010C4
A0105
A0101
A0113
A0201

HYDRAULIC CONTROL VALVE

ﬁescrlpt1on
Control Valve

0" Rawgs

----------------------

Lift Check Plunger.......... Seviaas
Lift Check Spring .......vvvuevennn.
Lift Check Plug ASSY. .....vevvunn.
Relief Valve Assy. ..........0.0un..

Clip Ring (%"

shafe) v+

Shallow Washer ........vovvevunnnn.

Spool Spring
Spacer Washer
Deep Washer .
'0' Ring ....

----------------------

---------------------

----------------------

----------------------

Flow Control Valve ..........0uu...

Orifice Plate

---------------------

Qty.

HERND RN ERD DN



3 n
2
9
8 7
e 7
I 10
] 5@\11
o
- Py ©
10 10
TPass 11 n
Item No. Part No. Description
1 20253.A01 Bracket ...iiiiiiiiiiiiiiii it it
2 10520.A08 Lever Assembly .....coiiiiivininnnnnnnninnnnnnn,
3 10211.4A01 Rnob e e e e e
4 10411.4A01 3
5 448 .01cC Split Pin 1/16" Dia. x 1" ...uviiverrnnnnnnnnn.,
6 10S.14 Washer - Flat 3/8" .....iiviiieinnnnnnnnnnnnnnnn.
7 8S.03N Bolt Hex. Hd. M8 x 90 (Valve Fixing) ............
8 8S.03P Bolt Hex. Hd. M8 x 100 (Valve Fixing) ...........
- 115.03C Screw Hex. Hd. M8 x 25 (Bracket to Cab) .........
10 175.04 Washer = Spring M8 .......civivvinnnnnnnnnnnnnn.
11 615.03 Nut M8 Binx

-------------------------------------

QO
(53
<

DA PN -



/

8L 4L 08 SL 2L W




WSSOV WN -

BRI RN R e b e e e e et el e
M= = O W G)\lO\U‘b‘bJNJF‘%’O
[vi]

22a
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
4y
45
46
47

48
49
50

51
52

53

Part No.

40176.A01
40176.A0101
40176.A0102
40176.A0103
40176.A0104
40176.A0105
40284.A01
40284.A02
40176.4A0106
40176.A0107
40176.A0108
40176.A0109
40176.A0110
40176.A0111
40176.A0112
40176.A0113
40176.A0114
40176.A0115
40176.A0116
40176.A0117
40176.A0118
40176.A0119
40176.40120
40176.A0143
40176.A0121
40176.A0122
40176.A0123
40176.A0124
40176.A0125
40176.A0126
40176.A0127
40176.A0128
86S.B
40176.A0130
40176.A0131
40176.A0132
40176.A0133
40176.A0134
40176.A0135
40176.A0136
40176.A0137
40176.A0138
40176.A0139
40176.A0140
40176.A0141
20277.A01
20278.401
20279.A01
40124.A02
40226.A02
1785.P505F

20192.4A01
10120.4A01
115.02B

615.02
115.02C

615.02

Description

Cab Assy. complete .............
Aluminium Frame (Rear Quarter)..
Glass (Rear Quarter) ...........
Aluminium Frame (Door) .........
Glass (DoOT) .vvvvivnnnnnnnnnnn.
Door Seal ...... R Y e
Complete Door L.H. .....c.000uee
Complete Door R.H. .............
Insulation - Top - Door ........
Insulation - Bottom - Door .....
Wotking Laphts ... . s .. .,
Stone guard ....... 0.,
External Mirrors................
Glass (Front side Quarter) .....
Aluminium Frame R/H & L/H ......
Handle - Qutside ...............
Handl®e - Inside .........0o0n...
Angle tread plate ..............
Floor Mat ..uvvinnnninnnnnnnnn..
Plate - Service Cover ..........
Aluminium Frame (Rear) .........
Glass (Rear) ......ocuvvvnnnenn.
Wiper Arm (Rear) ...............
Wiper Arm (Front)

WEBhEr ASSY. ...... . rsr22ss....
Washer Assy. Bracket ...........
Insulation - Seat Panel ........
Seat Plate ....v.vveriwnnrnnnnnn..
Wiper Blade (Front & Rear) .
Light - Rear number plate ......
Light - Rear indicator & stop .
Wiper MOtor ...........v.ovuuu...
Antiloce Fastener ..............
Plastic sealer Section .........
Glass (Front windscreen) .......
Retainer - glass ...............
Front Insulation ...............
Aluminium Frame (Front Lt.cover)
Glass ( Front light cover) .....
Roof insulation ................
Top Aluminium support ..........
Bottom Aluminium support .......
Spotlights ........cvvuvininn...
Front Indicator lights .........
Insulation - Light Box cover .
Cab Floor Trim Retainer (Rear)..
Cab Floor Trim Retainer Front LH
Cab Floor Trim Retainer Front RH
Safety Guard comp:

T
Self Tapping Screw (Pan Head
Slotted) - Cab Trim ............
Floor Trim .vvviennennnnnnnnnnn.
Rubber door Holder .............
Hex. Hd. Screw (Holder to Cab) -
M6 x 20 - (N.I.) ...............
Lock Nut Binx (M6) - (N.I.) .
Hex. Hd. Screw (Holder to Door) -
(M6 x 25) = (N.I.) ...ocvvnnnnn.
Lock Nut Binx (Holder to Door) -
(M6) = (M.I.) ..ovveiinrnnnnnnans



8L 4L 08 m,h wh L

_




1733 . i e . CAB (ARDEN) Cont'd .f..vvvvceens 1733

Item No.

54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81

82
83
B4
85

Part No.

85.05M
175.06°
615.05
10623.A03
10623.A04
8S.06M
75.06
175.08
40176.A0129
40176.A0142
10895.A04
20294 .A01
85.02A
78.02
175.03
10911.A01
10911.A0101
10911.A0102
10911.A0103
10911.,A0104
10911.A0105
10911.A0106
10911.A0107
10911.A0108
10911.A0109
10911.4A0110
10911.A0111
10911.4A0112

---------------

10805.A01
11S.05E
175.06
615.05

Description

Bolt - Hex. Hd. M12 x 80 ) Support ............
Washer - Spring M12 ) e
Nut - M12 Binx J-oabh e
Packer (Cab - Support Pillar) ........... e
Packer (Cab - Support Pillar - Front) ...........
Bolt - Hex. Hd. M16 x 90 (Cab Fixing) ...........
LA ) s T LT D e————
HRENEL ~—HSEing Nib— el
Bracket - Rear Light & Number Plate .............
R e R R L N e e e
Clamp Strip «.uuiuiininienennineninnnnnnnnnn,

Bolt M6 X 25 .\ttt i e
Nut M6 .....vivvvninnn,. D N T T T
SPIABE Umaher - = = ———————————— E Y
SUNTOOf L uu e
Frame - Sunroof ..........cviiiiiiiinnnnnnnnnn...

Glass = 30" x 15" = Sunroof ......ovevvevennnn...
'C' Clamp - SUNTOOf .uvvvvuiunneennnnnnnennnnnn...
Screw & stud assembly - 'C' Clamp - Sunroof .....
Seal - stud assembly (rubber) - Sunroof .........
'C' slot = SUNTOOf +viuvinnnrerenennr e,

CAB & SAFETY FRAME SUPPORT ...l....eevvnvnnnnnn.

SUPPOTE Cab . .uuiuiiitiiiiiiiiii i,
Screw - Hex. Hd. M12 x 35 ) Support ............
Washer - Spring M12 ) to ...,
Nut - M12 Binx ) Chassis

............

Qty.

O OoOHNNFNMNDNENDDS D

bl

!—‘MHMM}—‘P—'I—I\';;D—‘D—'.—‘Q)
=s}

00 00 00 Mo



Item No.

-
QWSO .~ WM -

D R I S S S e e e
OWwWE~NNOVWn WP -

Part No.

40219.A01
10s.14

445 .01C
FSE.267
1018.075
118.04cC
615.04
125.05
115.034
128.17
615.03
10846.A01
40219.A0128
40219.A0126
11S.03B
11s.03C
40219.A0108
10917.A01
85.03B
615.03

ENGINE COVER ...| .......................

Description

Engine Cover Assembly .....veeivennenneennennnns
Flat Washer 3/8" I.D.uiiuiuerenrennnnnnnnnnnens
Split Pin 1/16" x 1" .. .iiiiiiiiininennnnnnss
Catch Assembly - Rubber ........iviiveinvrnnnn.
2 R
Screw-Hex, Hd. MI0 x- 25 ... .. .. oo
NUt MIO BINX tuvuvvnvvnneronennnnnnnanasonnens
Washer = Flat M10 . ...... 0 s iiiiiniies oo
Screw Hex. Hd. M8 X 16 ...iiiiierrnnnnennnnnns
Washer = Flat MB ... .iiiiinnernrnnneneannnnns
Nut MB BinX .iveveenniennnnennosnonas cecereanas
Check StTap +uiiiiiiiiirnnorinrsesneeresnnsannes
Bracket (Check Strap) .....eeeeeneeocenneennns
Spacer (Check Strap) ...viveeernennnnnonennnn.
Bolt M8 x 20 (Check Strap) ...eveveeveeennenns
Bolt M8 x 25 (Check Strap) .u.ieuveeveennneennn.
SEAY & oo e L
Rubber Buffer .......iiiiiicnncennnnnnennasss

Bolt Hex Hd. M8 x 30 (Buffer Fixing)
Mist Binx MB -, .i. .. i...0a o o

Qty.

PPN RO RE WO NE



v

—
OWONOWM WP -

NRNRRRRNR e e
VP WRNHFOWOWOIOWM P WN -

---------

20235.A07
20235.A08
DM.198
10540.A01
DM. 201
10546.A03
10546.A04
10317.4A01
DM.196
ESE.236
4-60-233-1
10215.A02
101S.01E
155.01A
10807.401
10822.A01
10810.401
10730.A06
10037.A01
10281.A01
10287.A01
DM.108
10536.A01
10827.A01
10826.A01
10164.A01
10165.A01
10823.A01
10824,A01
10825.A01
FSE 350
10848.A01
10850.4A01

ELS

Description

M/C Identification Label (Cab)
M/C Identification Label (Mast)
ing Label ....
Tyre Pressure Label 40 p.s.i.

Steering Lock Warn

Forklift Safety La
Diesel Fuel Label

Chassis Label ....
Lubrication Label

Engine Stop Label ...
el .. .
Filter Instruction Label

Negative Earth Lab

Pop Rivets

Mast Pointer Label

Overhead Guard Warning Label

Mast Rating Plate

Check Tyre Condition Label

Tilt Label (Fwd. B

Lift Label (Up-Down)
Mast Position in Transport Label
Unpropped Cover Warning
Tilt Ram Stops Warning

Wipers - Label
Washers Label

Working Lights Lab

Indicators L.
Winget Label

bel

Hydraulic 0il Label

----------

--------

----------------------------

Hammer Drive Screws
Operator Handbook & Parts List

oooooooo

----------

----------

----------

-----------------------------

----------

------------------------------

----------

----------

ooooooooooooooooooooooooooooooo

ackE) -——————

Brake Reservoir Top Up Label Warning ..

Battery Label

----------

----------

--------------------------
----------------------------------

Engine Hour Meter Label
el ........

Side & Headlights Label

----------

----------

------------------------------------

----------

-----------------------------------

20235.A07
20235.A08
DM.198
10540.A01
DM. 201
10546.A03
10546.A04
10317.A01
DM.196
ESE 236
4-60-233-1
10215.402
101S.05D
155.01A
10822.A01
10730.A06
10037.A01
10281.A01
10287 .A01
DM.108
10536.A01
10827.A01
10165.A01
FSE 350
10848.A01
10850.A01

Machine Identification (Cab) Label
Machine Identification (Mast) Label

Steering Lock Warning Label

Tyre Pressure Label
Forklift Safety Label

Diesel Fuel Label

Hydraulic 0il Label

Chassis Label

Engine Stop Label

Negative Earth Label

Filter Instruction
Pop Rivets Label

Mast Pointer Label
Mast Rating Plate

Lift Label (Up-Down) Label
Mast Position in Transport Label
Unpropped Cover Warning Label

----------

---------------------

-----------------------------

---------------------------

-------------------------------

------

-----------------------------
-----------------------------------

Lubrication Label (Newage Axles)

-------------------------------

Label

----------

----------

----------------------------
------------------------

--------------------------------

Hammer Drive Screws Label

-------------------------------

Tilt Ram Stops Warning Label

Engine Hour Meter Label

Winget Label...,..

..........

Brake Reservoir Top-up Label

Battery Label

---------

----------------------

----------

----------

----------

--------------------

-------------------------

--------------------

--------------------

-----------------------------------

il s B e i e e e e el I S I R S A S S e R R U

1776

R R e b e e b b b b 00 B b b b b e e b e ORD NN






DWW

11

12
13
14
15
16
17

19
20
21

22
23
24
25
26

27
28
29

30
31
32
33
34
35
36

Part No.

40287.A01
10623.A04
10623.A03
115.06G
615.06
85.06N
75.06
175.08

20283.A01
8S.05M
615.05

30295.A01
10867.A01
10867 .A02
115.04B
615.04
FSE 267
101S.075

10861.A01
105.14
448.01C

30293.A0101"
30293.A0102

85.05J
615.05
85.04K

61S.04
115.04B
615.04

30297.A01
85.05K
615.05

30297.A0105

115.04C
61S.04

40287 .A0114

. SAFETY FRAME (COMPLETE ASSEMBLY) ......[ .........

Description

Mounting Rubber - Front ..... A .

oooooooooo

Bolt - M16 x 90 (Frame to Front Member) .........
Nut - M16 (Frame to Front Member) ...............

Panel Mounting SUPPOTL t.uvuvrwrnennrnrrnrnnnnn..

Bolt - Hex. Hd. M12 x 90 (Support to Pillar)
Nut = MI2 [ ..o . 0ivev. LI

fanel = Seat Support ..ioriis . seetcerreraaaean
Hinge - Seat Support Panel L.H........00vevunun..
Hinge - Seat Support Panel R.H.......ovvnuornnn...
Screw - Hex. Hd. M10 x 20 (Hinge - Seat Panel)
Nut - M10 Binx (Hinge - Seat Panel) .............
Catch Assembly (Rubber) .........vevevnnennnnnn..
RV LS ittt iiitineenn e enneennennannnennn,
BBy ittt ittt ettt et s et e
Washer = Flat 3/8" I.D....uvvuvunnennnnnnnnnnnnn.
Pins - Split 1/16" x 1" ........ R
Floor Plate (L.H.) ..viuiiinnnnnnnnnnnnnnnnnnns -
Floor Plate (R.H.) i iutritnnnnrnneneneennnnnnnnnn
Bolt - Hex. Hd. M12 x 65 (Floor Panel to Support)
Nut - M12 (Floor Panel to SUpport) ..............
Bolt - Hex. Hd. M10 x 70 (Floor Panel to Front
Panel)..
Nut - M10 (Floor Panel to Front Panel) ..........
Screw - Hex. Hd. M0 X 20 ...ivvrrennennennnnnnn.
Nut = MI0 BilmX tiviiiinnnnnnnnnnnnnennnenennnnnn.
Guard - Frame FIromt ...vveeeeeenrenennnnenennnnn.
Bolt - Hex. Hd. M12 x 70 (Guard to Frame) .......
Nut - M12 Binx (Guard to Frame) .........eeevun..
Clamp Plate = GUATA tuiviriinernrnnnnennennennnns
Screw - Hex. Hd. M10 x 25 (Guard to Roof) .......
Mut = Mi0OBigs =+ = = = = = = = =
Rubber Pad - Seat Panel to Frame ...........o.....

Qty.

MNP

N -

e

(S S I St ]

LB N G Ve L






........................... I 18 FT. DUPLEX MAST .....Jecevvvvvnnn.. 1726

15

16
17
18

19
20
21

22
23
24
25

26
27
28
29

30
31
32

34

35
k1Y
37
38
39

40
41
42
43

G4
45
46

30115.A01
10149.A01
445 .05H
105.08
1158.05C
10204.A01
Cl80 A

FSE 187
FSE 187-1
FSE 187-2
FSE 187-3
445.01C
1635.06

40026.A02

F4-45-57
F4-35-1108
F&4-45-50

20249.A01
548.07U
131s5.01

10210.A01
115.04D
75.04
125.05

20023.A01
10153.A01
115.03B
175.04

30289.A01

10846.A02
F4-45-77

40025.A02

10147.A0101
10147.A0102

85.05D
75.05
17s.06

10195.A01
F4-45-134
555.02E
435.01

10052.A01
10054.A01
535.03D

Description

Mast Assembly (See sep.illus.)

Ram - Lift .......... R R s
Pin = Ram - . .=.:.... - — AR R TR
Pin = SpiitCaltar .....cc...., T A i e
Washer - Plain 1" I.D...vvvunn. O S
Screw M12 X 35 ...vveeniennnnns T .
Washer ........ e Tee— "

-------

Chain Assembly (items 10-13) .......ovvevnnrnnnn..
Cha1n e e .

-------------

2 ¢ T
Pin - Split 1/16" D1a X 1 i e
Nut - Hex, 5/8" BSF ...... sssssesssens

Outer Mast (c/w Lateral Stability Ballast Weight)

Bolt - Tilt RAM . .vervunenennnnnoenennnnnenasnnns
NUt 1E" BSF o iiititenrnrnonenennsnonnnnnnns .
BPECEY . ..iceivscrscnntasssnsuses .

---------------

----------

o ] e = e Crreseeseseanna
Setscrew - Hex. Hd. M10 x 30 48 8% ninnie ey e
Nut = Hex. Hd. MIO ....vivvrrennnncnnocnneass e
Washer MI0 . ..iiiuitinenenennooenonosnonnonnoennnss

Strip - Rubbing ......... Crees s .e

Shim = PaACKINg .vvvveenrneronnecnsenocnnennns ceas
Screw = Hex. Hd. M8 X 20 ..vivurinnnrennnronnnans
Washer - Spring .....covvennnnnn. treenas ceeaaea

Stop - Tilt Ram ..... Sesssaasevcecs s hn Ceereaan
StTOP - SeCUTING v.vvivrrennrosccasonnsnnaonsanas
Cotter - Spring ......... cesecus tererearenatsaaan

Inner Mast

Bracket L.H. .. viiieinnnnnnnnenne O
Bracket R.H........ovuu.. teeessesetsannsce e snas
Bolt - Hex. Hd. M12 x 40 ........... S s e e
NMut ~ Hex. M12 ......:... i teessessessnacess

BUugh .. 1 I e

Strip = Rubbing ..uvviniiniininrennenrennonransns
Blim =~ PockEng v ..cccairaiescetosncrnnnnennsonasns
Screw - Csk. Hd. M8 x 20 ........................

OO N LS Tl S B K i

LSS IS Bl NN 00 00~ M Eo NN SO

MO






Part No.
40265.A02

10192.A01
10150.A04
10113.402
FSE 396
578.06G.1
565.04
1318.03

F4-45-199
E288-15
40127.A03

| CARRIAGE AND LOAD GUARD.ASSEMBLY

Description

Carriage complete

Setscrew Skt. Cup.Pt. M10 x 20
Nut - Half M10
Nipple - Grease

Fork

------------------------

----------------------------------------

------------

-------------------------------------------

---------------------------------

-------------------------------



HE AD SIDE IND
r

o LAl .
4 y
2 W/R
-
urw
STARTER
MOTOR
R R 4 :
WORK L. d WDI.WKL 1____‘_
G2 qgi;
Giw
" . b
o 3
i .-] AMMETER
TWIPER | N
MOTOR | 511_1
‘ l_c"'o QI WA9SUHNE1: z GEN
ury 4F__;j s
=t
r— D
L NIY
NI/IG
16
LD\»'—\-- AAl 18 )
U/R
1"
-l
G/R R
YILG % _‘I LG/N N BROWN
. U BLUE
wFe | IR e u B
"'"_t'-j-j P PURPLE
L— = =% G GREEN
[ G/R L coﬂ LG LIGHT GREEN
jr W WHITE
14 Y YELLOW
GIw e B BLACK
G/R
—
A 17
GIP 4 s
= -
-3 - -— ]
mllhe J:‘{ o]
[T L METETH

TP493

IND REAR STOP

No PLATE

STUP REAR IND



Item

O 00~ O wvi W=

10
11

12
13

14
15
16
17
18

19
20
21
22
23
24
25
26
.27
28

29

30
31
32
33

ccccccccccccccccc

Part No.

109s.05

10227.A02
10228.A02
10644 .A01
10620.401

10616.A01
825.03C
12s5.01
855.01

10619.A01
10618.A01

10744 ,A01
1165.02

10620.A02
10593.A01
10514 ,A01
§5.2

10593.A03

10559.A01
40S.A17
9s.01
30080.A04

30080.A0303

115.04C
615.04

30080.A0206

115.02B

30080.A0408

30267.A01

10835.A01
115.02B
75.02
175.03

I ELECTRICS (Machines fitted with cab only)..l

Description

BRELEYY t.perncotronsesssssetssonneccansasns
Cable - Positive ........ P N A R ce.co::
Cable - Negative ........ R R TR T T
Box = FUBE ..iiveeereonnnnannnnnns seenne S e

Flasher Unit .vuieeeveenneonnnnns .. e
Screw - Slot Rd. Hd. 2BA x %" .............
Washer = PlaifiMs . . = e
Nut =-Self Lock -s5ieicoooins v, .. ceeeaa

Button - Horn

Switch - Brake .......... tes s i s
Washer .......cviennnnnn N e NN MR

Switch - Direction Indicator ..............
Light = WarDing ..viveveevennesennncennnens
2o o 1T o o
Connector - Double ....... Bae s os i eeiy e
Light = Warning ....evieennerennnrensnanass

Clamp = BOELErY ...vsewesieseasainssinisess
Rod = Tie ..iitiininnnnnneneennnnnennnnnnnns
Nut - Hex. Full 3" UNF ....v0tvnrnrnnnnnnns
Tray = Battery ...eeeeececescorecnsannsnnas
Bar = Locking .vviiinnnnnnrenrennnnnnnnenss

Screw - Hex. Hd. MIOD X 25 .. vvveeronnnas

Console ...cov. .oy

Cover = Cable ...........
Screw - Hex. Hd. M6 X 20 ...v'v'vevennncoans
Nut = M6 o v veeses ...

2 (o o

------
------
......
......

------

------
------
------

------

------

------

------

------
......
......
oooooo

------

------
------
------
------
------

Nut - Self Lock M10O ....... $ees e e
Plate = ENd .viiiiiinnnnnnenenennnnnoennsns
Screw = Hex. Hd. M6 X 20 .. venvnnrrnnnnnse
SPACEeT .. iiiiereeretrnntanneanns saersrssenne

------

------

------

------

------

e MO W = e

[y

-3
bt S b b
j=s]

(S ST I O R I e e« S T ]

—

Pl S



Item

WO WUM P WM -

15
16

17
18
19
20

21
22
23
24

25
26
27
28

29
30
31

32

----------------

Part No. Description

1095.05 Battery ..cocciveiricncscecosoconcnanoscness cerea
100227 .A02 Cable - Battery - Positive ......... et
100228.A02 Cable - Battery - NegatiVe .....oeveeeevenennn...
392434 Start Switch c/w Keys ) ..., ..
291-37050 Ammeter F=Supplisd—
204-13273 Starter Motor ) with ...,
291-36951 Generator ) Pngine——
064-19099 Regulator ) —————— -
10514.A01 Hour Meter ......iiiiiiiiinninninnnnnnnnnnnnnnn,
10593.A03 Ignition Warning Light .......ovuvvnenennennnnn.,
10619.4A01 Horn BUutton ...iviiviinrennnnennnnnnenns Cereesies
10618.4A01 2L <
115.02B Screw - Hex. Hd. M6 x 20 (Horn Fixing) .........
615.02 Nut - M6 (Hornm Fixing) ......ovvvvnevnennnnnnnnn.

Not Illustrated
30267 .A01 Conmsole .............. i s atuess Crrresuniany e
1805.01 Cable Ties .......ouuvun... Cereere ittt e e
30080.A05 Battery Tray ..iviiiiiinnnenennennnnenennennnens.
10559.4A03 Battery Clamp .....'vuvinvennnnennonnnnnnnnnnnnns
40S.A17 Tie Rods = %" UNF x B ... i..vuirinnnnnnnnnn
95.01 L L
20113.A06 Iynano-Belt Lusrd-=. .-, = = = = =
115.02B Screw - Hex. Hd. M6 X 20 ..v'vinennnnennnnnnnnn,
615.02 Nuts = MIO BinX .uvivinvnnnnnnennnnennnnnnennnn.
125.02 Washer = Plain M6 .....iiirnnrennnnnnnnnennnnnn.
10835.A02 CableCover =...= = = @ @@ eaaaaaaaes
115.02B Screw - Hex. Hd. M6 X 20 ...vvvunnnnrnnennnnnnn,
75.02 Nut = HeX. M6 ...uiiuiinnnnnnnnnnenronnennnnns .
175.03 Washer = Spring M6 .....ivinrniiinnnnnnnnnnnnn.
10859.A01 Mounting Brecket = Esovlator .............
695.03C Screw - Hex. Hd. 3/8" UNC x %" (Bkt. to Engine).
415.05 Washer_=—Speing 3/B" T 0. . v vvv-ve oo —
8§8.2 Double Conmector ..uuiviviiiienrennnnennenennnnns
Lb
- ) 4 -
" 12 3

o0

P wlw
h_% LI
- Iy
or 7 :ﬂ :
- 8
B ..;rLL
P}

.I ELECTRICAL SYSTEM (M/c Fitted with Safety Frame)| 1774

Qty.

RO N et bt ot ok pd pod o ot o o ek ek

LA O B S T ] 00 N =t

~ e



Item No.

(= IRV, I S VI N

---------------

Part No. @

245,07
245.08
30138.A02
205.02
235.04
10668.402

WHEEL ASSEMBLIES ......  FEN

Description

Wheel Assembly - L.H. Complete .
Wheel Assembly - R.H. Complete .
Wheel ......coivvniinnnnnnnnnn..

Tyre 10.5 x 18 x 8 Ply ........ .
Tube 10.5 x 18 ................ .
Nuts - Wheel ...................

------------------

------------------

------------------

------------------


Winget Limited
30138A02 should read 30183A01.

10668A02 should read 10668A04


€l 4L zZL 6

0\S ‘d1 vl w
m D //VU/JJWHIIHUWWWH

SONILLIA aNF _SET

S TS

€l L 21Ol

[Tar—n—j]

|
_
'
o |
!
|

ANTVA ¥3ALS oL ANVL OL N3NLAY NUNLYY HATVA ¥4dALS



-
SOOIV WN -

R e Sy I o = Sy e gy
OWwWooo~-NdNOWL W -

-----------------

Part No.

30057.A01
4/60-158
4/60-159
495.01
1545.02
4/60-189
935.01
725.01
10151.A01
10152.A01
1128.05
100S.03
33s.01cC
355.02B
355.02D
315.02AA
365.02A
1225.03
10900.A01

30036.A0202

I AUXILLIARY SERVICE (OPTION)

Description

Control Valve ....
Adaptor 7/8" JIC x 3/8" BSP (Long)
Adaptor 7/8" JIC x 3/8" BSP (Short)

'0' Ring

----------

--------------------

--------------

-------------

----------------------------------------

Tee 3/8" BSP M x M
Adaptor 3/8" x 1/4" BSPM x M

--------------------

-------------------

Bulkhead Fitting 3/8" BSPM X M ...oveunnnnnn..
Locknut 3/8" BSP

Hose ST x 135° x 6655mm Long
x 1803mm Long
x 1295mm_Long

Hose ST x ST
Hose ST x ST
Hose ST x 90°

Hose 90°x 90° @ 315° x 2489 Long
Adaptor M x M 3/8" BSP
Coupling - Mounting Plate

Blanking Plug

X

508mm Long

---------

------

--------------------------------

Pull Break Carrier Coupling 3/8'" BSP
Pull Break Probe Coupling 3/8" BSP
Adaptor 1/4" x 3/8" BSP M x F
Dowty Seal 3/8'" BSP

------------

--------------

-------------------

--------------------

--------------------

--------------------

--------------------

--------------------

----------------

--------------------

--------------------

-----------------------------------

HHEREHERDNRDRODRNN SRR N D



RETURN FROM
¥ STEER VALVE

WHEN CONVERTING
FROM STD.

4 " HYDRAULICS THIS
I HOSE REPLACES
: HOSE '36S.0211
21 ] _TO STEER VALVE
) icidp—27 4 2 15
l ‘1 |/ =L\ﬁﬁk \"'{4;4/:'// ‘ﬂ
T - = N R 4
] 3;% a\s,
[
s =15 e
08 — 0 db —
e i
2
\ & 3 1 /

r

NOTE:- WHEN CONVERTING FROM STD.
HYDRAULICS- —
REPLACE FLOW CONTROL IN VALVE
30036.401 BY CARRY-OVER PLUG |

24—— REMOVE RELIEF VALVE FROM
CONTROL VALVE

30057.A01 & FIT PLUG
o 30036.A0202

28— b=

[ ] [ ] [~

REMOVED FROM VALVE 30057.A01 t—

O
O
—  30036.A01 6/%

Lah }
c
La

31
' 30—58 & & 33
CABLE TO LIMIT SWITCH s —= —

TP530

\-.\4

- '- -
ov

i
O O

WHEN CONVERTING FROM STD.
EXISTING HOSE 31S.02HH
DISCONNECT FROM VALVE
30036.A01 CONNECT TO
PRESSURE REGULATOR

14——

HYDRAULICS-



Part No.
30057.A01
4-60-158
4-60-159
495,01
1545.02
4.60.189
935.01
725.01
10151.A01
10152.A01
1125.05
1005.03
335.01cC
355.02B
355.02Dp
31S5.024A
36S.02A
1225.03

30036.A0202

318.03K

365.02U0
358.02K
1645.05
1135.01
1218.05
10785.A01
10784.A01
1195.03
1195.08
100s.02
100s5.04
1005.03
1225.03
127s8.04

DSE.115

AUXILLTARY SERVICE & DE.

RATE

Description
Contreol Valve ......

Adaptor 7/8" JIC x 3/8" B.S.
Adaptor 7/8" JIC x 3/8" B.S.

s a0 s

'0' Ring

LY

. LI I Y

Tee 3/8" B.S.P. F x M x M e
Adaptor 3/8" x 1/4" B.S.P. HxM = “es
Bulkhead Fitting 3/8" B.S.P. M x M .......

Locknut 3/8" B.S.P.

ooooooo

Adaptor MXF 1/4" x 3/8" B.S.P.

Dowty Seal 3/8" B.S.

Hose St., - 135° x 6655 Long ............ "

Hose St. x St. x 1803 Long ........ e
Hose St. x St. x 1295 Long ..... .4 Ceaean
Hose St. 90° x 508 Long ...vvvevnevvnennnn.

Hose 900 x 9o° @ 315° x 2489 Long

P.

Adaptor M x M 3/8" B.S.P, ....

Blanking Plug ....
Hose St.

- 90° x 1702 Long

Hose 90° - 90° @ 90°

Hose St. - St. x 457

Adaptor F x F 1/2" B.S.P.

x 432 Long

UL )

Tee 1/2" x 1/2" x 3/8" B.S.P.
Tee 1/2" x 1/2" x 1/2" B.S.P.

Solenoid Valve
Pressure Regulator

Adaptor 3/8" x 1/4"
Adaptor 1/2" x 3/8"
Dowty Seal 1/4" B.S.
Dowty Seal 1/2" B.S.
Dowty Seal 3/8" B.S.
Adaptor 3/8" x 3/8"
Plug Hex. Hd.

.-(Long)
. (Short) .....

..

L R I Y

S8 5000 a0 ee

Pull Break:Carrier Coupling 3/8" B.S.P.
Pull Break Carrier Coupling 3/8" B.S.P. ...

----------

----------------------

llllllllll

----------

----------

nnnnnnnnnn

----------

-----------------------

B S.P. Mx M
1/2" B.S.P. ...
Adaptor 7/8" JIC x %" B.S.P....

e e s 00

.

R A
LRI .
-----------

“ s 8 a0 00 . LI Y
L N R
-----------
-----------

* e s 000

. L Y

LR RN A

oooooooooo

----------

----------

----------

----------

------------------------------

----------

O
MHMMNMMMI—'HMMMHmeMQ

—

o R N W o bt b bt b ot e ek e



Item No.

oo ~Noyu W

cses HYDRAULIC BUCKET ASSEMBLY 0.4M

Machine F15 110 supplied with Auxilliary
Service and Hydraulic Bucket.

3

------------

Part No.

GSE 143
GSE 141
GSE 142
20DU. 20
GSE 135-6
30169.A01
GSE 135-1
GSE 135-5
F4-45-216
58T-100
GSE 147
85.05F
75.05
T14H

T63K
4-60-139
T14J

T141
10151.A01
10152.4A01

Description

Hydraulic Bucket Assembly ..........cvivivuennnn.
Back Frame .....veveerneroenenososasanonsnanannns
e 3 -
Glacier Bush (Not Illustrated) ......eveeeeunnnn.
Pivot Pil i iiiitivnnereeronneeronnanannnas e
Hydraulic Ram ...... ittt
RABM Pil ittt ieeeenernononnossneeonennoneesnnsonnss

Grease Nipple ....cieverennnnrrsnarenennsnnnnnssss
Lower ClAmD .icsusucotessttvnncnnasssntsosrsncess
Bolt = MI2 X 50 ..ivveiveiinnrenssnnnnnnannnnnnnns
Nut = M12 ... iiiiiiiiinensnsnnnnas P T e e
Sealing Washer ...iiiiviuiesnronsoonnnnnnnrononnens
Adaptor %" BSP x 2/8" BSP ...ttt
HOBE ..ovcitncsossscnossnstotonancsnansnannansaass
Adaptor 3/BY BSP x 3/8 RSP — . . ..
Sealing Washer 3/8" BSP ....uui'rrinenrennnneennns
Snap Coupling Probe ......iiviiininnincneecnennnns
Snap Coupling Carrier ......eeeeteeoenccannannsas

Qty.

R R R R R R R R R P R P



DECIMAL, FRACTIONAL AND METRIC EQUIVALENTS

Inches

Inches

Milli- Milli-
Fractions Decimals i Fractions Decimals bt
1/64 0.015625 0.397 | 33/64 0.515625 | 13.097
1/32 0.03125 0.794 17/32 0.53125 13.494
3/64 0.046875 1.191 35/64 0.546875 | 13.891
1/16 — 0.0625 1.588 9/16 — 0.5625 14,288
5/64 0.078125 1.984 37/64 0.578125 | 14.684
3/32 0.09375 2.381 19/32 0.59375 15.081
7/64 0.109375 2,778 39/64 0.609375 | 15478
1/8 — 0.126 3.175 5/8~— 0.625 15.875
9/64 0.140625 3.672 41/64 0.640625 16.272
5/32 0.15625 3.969 21/32 0.65625 16.669
11/64 0.171875 4,366 43/64 0.6718B76 | 17.066
3/16 — 0.1875 4,763 11/16 — 0.6875 17.463
13/64 0.203125 5.159 45/64 0.703125 | 17.859
7/32 0.21875 5.566 23/32 0.71875 18.256
15/64 0.234375 5.953 47/64 0.734375 | 18.653
1/4 — 0.250 6.350 3/4 — 0.750 19.050
17/64 0.265625 6.747 49/64 0.765625 | 19.447
9/32 0.28125 7.144 26/32 0.78125 19.844
19/64 0.296875 7.541 51/64 0.796875 | 20.241
5/16 — 0.3125 7.938 13/16— 0.8125 20.638
21/64 0.328125 8.334 53/64 0.828125 | 21.034
11/32 ———— 0.34375 8.731 27/32 0.84375 21.431
23/64 - 0.359375 9.128 65/64 0.859375 | 21.828
3/8 — 0.375 9.525 7/8 — 0.875 22,225
25/64 — 0.390625 9.922 57/64 0.890625 | 22.622
13/32 ————- 0.40625 10.319 29/32 0.90625 23.019
27/64 0.421875 10.716 59/64 0.921875 | 23.416
7/16 — 0.4375 11.113 15/16— 0.9375 23.813
29/64 0.453126 11.509 61/64 0.953125 | 24.209
15/32 0.46875 11.906 31/32 0.96875 24.606
31/64 0.484375 12,303 63/64 0.984375 | 25.003
1/2 — 0.500 12,700 1 1.000 25.400
INCHES INTO MILLIMETRES
Inches 0 1 2 3 4 5 6 7 8 9
0 0 25.40 50.80 76.20 101.60 127.00 152.40 177.80 203.20 228.60
10 254.00 279.40 30480 330.20 355.60 | 381.00 | 406.40 | 431.80 | 457.20 482.60
20 508.00 533.40 558.80 584.20 609.60 | 635.00 660.40 | ©685.80 711.20 736.60
30 762.00 787.40 812.80 | 838.20 863.60 | 889.00 914.40 935.80 | 965.20 990.60
40 1016.00 | 1041.40 | 1066.80 | 1092.20 |1117.60 | 1143.00 | 1168.40 | 1193.80 | 1219.20 | 1244.60
50 1270.00 | 1295.40 | 1320.80 | 1346.20 |[1371.60 | 1397.00 { 1422.40 | 1447.80 | 1473.20 | 1498.60
60 1524.00 | 1549.40 | 1574.80 | 1600.20 |1625.60 | 1651.00 | 1678.40 | 1701.80 | 1727.20 | 1752.60
70 1778.00 | 1803.40 | 1828.80 | 1854.20 |1879.60 | 1905.00 | 1930.40 | 1955.80 | 1981.20 | 2006.60
80 2032.00 | 2057.40 | 2082.80 | 2108.20 |2133.60 | 2159.00 | 2184.40 | 2209.80 | 2235.20 | 2260.00
90 2286.00 | 2311.40 | 2336.80 | 2362.20 |2387.60 | 2413.00 | 2438.40 | 2463.80 | 2489.20 | 2514.61
Use in conjunction with above table. Example: Find equivalent mm. for 84 5/8"".
84" =2133.60 mm.
5/8"= 15.875 mm.

84 5/B” = 2149.475 mm.



CALIFORNIA

Proposition 65 Warning

Diesel engine exhaust and some of its
constituents are known to the State of
Californiato cause cancer, birth defects,
and other reproductive harm




